TECHNICALPUBLICATIONS

Parts
Manual

HG2200

Issue 1.0 960-1022



HG2200

For replacement copy order P/N 960-1022

Updated: 7/16/2018

Descriptions and specifications were current at the time of publication. However, Earth Tool Company LLC
(HammerHead Trenchless) reserves the right to make changes in engineering, design and specifications;
add improvements; or discontinue manufacturing at any time without notice or obligation. This manual
may not reflect the most current version of your machine. Please visit www.hammerheadtrenchless.com
for the most recent

and up to date version.

HammerHead and the HammerHead logo are registered trademarks of Earth Tool
Company LLC, Lake Mills, WI, USA.

© 2018 Earth Tool Company LLC. All Rights Reserved.



INTRODUCTION

HOW TO USE THIS MANUAL

This manual contains illustrations and parts list of components and assemblies which
make up various HammerHead® models. Each page consists of the name of the
assembly or component, a figure number, reference numbers, part numbers, part
names, and the quantities of the parts used.

Assembly or component names help identify the illustration and parts for each figure.
This name also helps locate the general area of the machine where the assembly or
component can be located.

Figure numbers are used to identify each assembly or component and to group these
assemblies or components into major categories.

Reference numbers shown in a column refers to the numbered parts in the illustration.
This ties the part in the illustration to the part number and description in the parts list.
Part numbers are used to identify individual parts or part assemblies.

Part descriptions provide the name of the part, plus additional information such as
dimensional specifications and what parts are grouped together to form part
assemblies, which helps you identify the part(s).

Quantities listed for each figure are only for that assembly or component and not the
total used per machine unless stated so in the “Remarks” column.

This parts manual is not intended to be a complete guide for machine service or
repairs. Contact your HammerHead dealer for any of your service or technical
requirements.

ORDERING PARTS

Parts for repair or replacement are available through the worldwide network of
authorized HammerHead dealers. The use of aftermarket replacement parts in your
HammerHead Mole piercing tool reduces performance and overall tool life and may
also void or interfere with the HammerHead Factory Two Year Warranty. Use only
genuine HammerHead parts from your authorized dealer for repair or replacement.
Always give the serial number and model number of the machine for which parts are
being ordered. When ordering parts for component(s), which are not manufactured by
HammerHead Trenchless Equipment, also give the serial number of that component(s).
Order all parts by part number, part name, and quantity needed. Do not order parts by
illustration reference numbers.



INTRODUCTION

UPDATING AND REORDERING MANUALS

The parts lists, illustrations, and specifications in this manual are based on the latest
information available at the time of publication. Your machine may have product
improvements and options not yet contained in this manual. Please check the web site
www.hammerheadtrenchless.com for any updates.

Earth Tool Company LLC reserves the right to make changes at any time without notice or
obligation to you. Your dealer will receive notice of these changes and can assist you
with accurate parts identification when ordering.

A copy of this manual is supplied with each machine. Additional copies are available
through your dealer. When ordering additional manuals, use the reorder number listed on
the front cover and the quantity needed. Electronic copies of this manual are also
available on the web at

www.hammerheadtrenchless.com.

OPERATIONS INSTRUCTIONS

Instructions on recommended equipment use and maintenance can be found in the
Operator's Manual shipped with your equipment. Operator's Manuals are also available
on the web at www.hammerheadtrenchless.com.

Thank you for buying and using Genuine HammerHead® Trenchless Equipment, parts and
accessories.

@ A CHARLES MACHINE WORKS COMPANY

3



WARRANTY

Limited Warranty Policy

Earth Tool Company, LLC, dba HammerHead Trenchless (“HammerHead”) warrants each new
industrial product of its own manufacture to be free from defects in material and workmanship,
under normal use and service for one full year after delivery to the owner. During the warranty
period, HammerHead shall furnish parts without charge for any HammerHead product that fails
because of defects in material and workmanship. This warranty and any possible liability of
HammerHead Trenchless here under is in lieu of all other warranties, express, implied, or statutory,
including, but not limited to any warranties of merchantability or fitness for a particular purpose.

The parties agree that the Buyer's SOLE AND EXCLUSIVE REMEDY against HammerHead, whether in
contract or arising out of warranties, representations, or defects shall be for the replacement or
repair of defective parts as provided herein. In no event shall HammerHead's liability exceed the
purchase price of the product. The Buyer agrees that no other remedy (including, but not limited
to, incidental or consequential loss) shall be available to him. If, during the warranty period, any
product becomes defective by reason of material or workmanship and Buyer immediately notifies
HammerHead of such defect, HammerHead shall, at its option, supply a replacement part or
request the return of the product to its plant in Lake Mills, Wisconsin. No part shall be returned
without prior written authorization from HammerHead, and this warranty does not obligate
HammerHead to bear any transpiration charges in connection with the repair or replacement of
defective parts. HammerHead Trenchless will not accept any charges for labor and/or parts
incidental to the removal or remounting of parts repaired or replaced under this Warranty.

This Warranty shall not apply to any part or product which shall have been installed or operated in
a manner not recommended by HammerHead nor to any part or product which shall have been
neglected, or used in any way which, in HammerHead's opinion, adversely affects its
performance; nor negligence of proper maintenance or other negligence, fire or other accident;
nor with respect to wear items; nor if the unit has been repaired or altered outside of an
HammerHead authorized dealership in a manner of which, in the sole judgment of HammerHead
affects its performance, stability or reliability; nor with respect to batteries which are covered
under a separate adjustment warranty; nor to any product in which parts not manufactured or
approved by HammerHead have been used; nor to normal maintenance services or
replacement of normal service items. EqQuipment and accessories not of our manufacture are
warranted only to the extent of the original Manufacturer's Warranty and subject to their
allowance to us, if found defective by them. HammerHead reserves the right to modify, alter, and
improve any product or parts without incurring any obligation to replace any product or parts
previously sold with such modified, altered, or improved product or part. No person is authorized
to give any other Warranty, or to assume any additional obligation on HammerHead's behalf
unless made in writing, and signed by an officer of HammerHead.

HAMMERHEAD TRENCHLESS
LAKE MILLS, WISCONSIN



CONTENTS

Decals

DECAIS.....i i 8
Decals - DOmestiC........c.coeviviiiiiiie e, 16
Decals - International...............cccceeeiiiinnnn, 26
Decals - Domestic Wheeled Unit................. 36
Decals - Domestic Track Unit....................... 40
Decals - Internation Wheeled Unit.............. 44
Decals - International Track Unit.................. 46

Engine Components

Engine Assembly............coiiiiiiiii i 52
Engine Mounts.........coviii i 54
Air Cleaner... ..o 58
EXNAUST. ..o 62
Throttle. ... 66
Pumpsto ENginNe............cooeeiii i, 68
Resevoir Tank........ccooov i, 70
Fuel System... ..o 72
Hydraulic Tank............coooiii i, 82

Frame Components

SheetMetal.............coooii i 86
Levelwind.........coooiiiii 128
Counterbalance Valve..................oooe 132
DIUML e 136
MaSt. ... 142
Capstan. ... ..o 154
Miscellaneous...........cocovii i 164
MainValve.........coooiiii 168
Stabilizer.....cccoiii 170
Insulation..........cooooiii 172
BUMPET ... 176
Wheeled Unit Frame Components.............. 178

Control Components

ControlPanel............coococ 200
Control Panel Electrical..................coooeenil 206
CUShION....c 208
HydrauliCs.........coooviiiiii e, 210
Manual BOX.........ccoviiiii e 212

Hydraulics

Hydraulic Schematic.....................ccooeene. 217
Hydraulic Valve Locations......................... 218
Hydraulic HOSES.........cccooi i 220
Track Unit Hydraulic Hoses................c.ooce. 272
Wheeled Unit Hydraulic Hoses.................... 282
Electrical

Electrical Schematic........................oell 289
Wire Harness......coeiii i e 302
Al . 332
Battery. ... 334
LIghtS. e 336
JOYSHCK . it 348
Control Panel Electrical.......................ooo.l 350
Rear Electrical...............coooiiiiiiiii, 352
FUSES. ettt e e e 354
Track AuxRemote............coov i 360
Accessories

ESID Kit.. i e 364
Miscellaneous

Torque Charts.......cocoviiiii e 378






DECALS



Decals

HG2200




Decals

HG2200
Bom Part Description Qt Remarks
ID No P y
1 (912-1130 DECAL, LIFTPOINT 1
2 1912-4973 DECAL, HH MOUNTAIN SQ - 6X6 1
3 1912-6300 DECAL, HAMMERHEAD - 45" 1
4 |941-7513 DECAL, HYDROGUIDE 16.5" 1
5 1909-8195 DECAL, TE DOWN 1
Not Shown:
Footnotes:

Notes:




Decals

HG2200

—

———
/)
/
N o N Y —

AN A\
SN [}

y 7
P 5.\\\

\ _,
RN i el
VA ——

717N

10




Decals

HG2200
Bom Part Description Qt Remarks
ID No P y

1 (912-1130 DECAL, LIFTPOINT 1

2 1912-6300 DECAL, HAMMERHEAD - 45" 1

3 |941-7513 DECAL, HYDROGUIDE 16.5" 1

Not Shown:

Footnotes:

Notes:




Rear Decals
HG2200

S
09d ® o
\ y
i !
o I )| -
) (. b ®
Dazee ||| |l oot

=
R—
-

e@ B [
o & HIN &2
o\wal ~ IFD/e
S\ /e

7
o




Rear Decals

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [909-8195 DECAL, TE DOWN 2
2 |912-3961 DECAL, HYD POWER BEYOND 1
3 |912-4191 DECAL, NUMBER 1 1
4 (912-4192 DECAL, NUMBER 2 1
5 1941-7388 DECAL, WORK LIGHT 1
6 |912-4975 DECAL, HH MOUNTAIN SQ - 8X8 1

Not Shown:

Footnotes:

Notes:




Control Panel Decals

HG2200

14




Control Panel Decals

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-5632 DECAL, VALVE CONTROL 1
2 1941-5634 DECAL, FLOW & PRESSURE 1
3 |941-7003 DECAL, HG2200 TONNAGE 1
4 |941-7517 DECAL, HG2200 CONTROLS 1
Not Shown:
Footnotes:
Notes:




Domestic Decals
HG2200




Domestic Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |923-2207

DECAL, PINCH POINT

Not Shown:

Footnotes:

Notes:




Domestic Decals
HG2200

:
|

O
&

2
2




Domestic Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 (923-2203

DECAL, HOT

2 |923-2207

DECAL, PINCH POINT

Not Shown:

Footnotes:

Notes:




Domestic Control Panel Decals
HG2200

20




Domestic Control Panel Decals

HG2200
Bom Part Description Qt Remarks
ID No P Y
1 |[923-1877 DECAL, PATENT 1
2 1923-2230 DECAL, ONE CALL (DOM) 1
3 1923-2237 DECAL, HEARING PROTECTION 1
4 1941-7593 DECAL, ICES 1
5 1941-7651 DECAL, SERIAL NO., HG WINCHES 1
6 |941-7434 DECAL, OVERHEAD WIRES 1
Not Shown:
Footnotes:
Notes:

21




Domestic Decals
HG2200

22




Domestic Decals

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [912-1028 DECAL, WARNING BATERY 1
2 1912-1029 DECAL, REFUEL WARNING 1
3 |913-0197 DECAL, DIESEL FUEL 1
4 |(913-1131 DECAL, HYDRAULIC OIL 1
5 1923-2203 DECAL, HOT 1
6 |923-2207 DECAL, PINCH POINT 1
7 1923-2235 DECAL, NO ETHER (DOM) 1
8 1941-7002 DECAL, SERVICE - HG2200 1

Not Shown:

Footnotes:

Notes:

23




Domestic Decals
HG2200

24




Domestic Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |923-2207

DECAL, PINCH POINT

Not Shown:

Footnotes:

Notes:

25




International Decals
HG2200

26




International Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |923-2214

DECAL, HAND CRUSH (INT)

Not Shown:

Footnotes:

Notes:

27




International Decals
HG2200

28




International Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |923-2214

DECAL, HAND CRUSH (INT)

2 |923-2216

DECAL, HOT (INT)

Not Shown:

Footnotes:

Notes:

29




International Control Panel Decals
HG2200

30




International Control Panel Decals

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [923-1877 DECAL, PATENT 1
2 |923-2232 DECAL, ONE CALL (INT) 1
3 |923-2237 DECAL, HEARING PROTECTION 1
4 |941-7515 DECAL, OVERHEAD WIRES (INT) 1
5 1941-7592 DECAL, CE 1
6 |941-7651 DECAL, SERIAL NO., HG WINCHES 1

Not Shown:

Footnotes:

Notes:

31




International Decals

HG2200

3 =3
> \ ¢
/> >
w 7 BRI
B SR 2, TP e = o ey

32




International Decals

HG2200

Bom Part Description Qt Remarks
ID No P y
1 (912-1131 DECAL, HYDRAULIC OIL (INT) 1
2 (913-0194 DECAL, BATIERY WARNING 1
3 ]913-0195 DECAL, REFUELING WARNING 1
4 (913-0198 DECAL, DIESEL FUEL 1
5 1923-2214 DECAL, HAND CRUSH (INT) 1
6 |923-2216 DECAL, HOT (INT) 1
7 1923-2236 DECAL, NO ETHER (INT) 1
8 1941-7002 DECAL, SERVICE - HG2200 1

Not Shown:

Footnotes:

Notes:

33




International Decals
HG2200

"’K_%_/

34




International Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |923-2214

DECAL, HAND CRUSH (INT)

Not Shown:

Footnotes:

Notes:

35




Domestic Decals

HG2200

36




Domestic Decals

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [923-2204 DECAL, FALLING LOAD 2
2 |923-2207 DECAL, PINCH POINT 4
3 1923-2221 DECAL, CABLE STRIKE (DOM) 1
4 |923-2226 DECAL, STABILIZER (DOM) 2
5 1933-6114 CONSPICUITY TAPE, 6' 1 WHEELED UNIT ONLY
6 |941-7511 DECAL, HG2200 SWOOP 1 WHEELED UNIT ONLY

Not Shown:

Footnotes:

Notes:

37




Domestic Decals

HG2200

7
G

o

N
I
L

74

38




Domestic Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |933-6114

CONSPICUITY TAPE, 6'

WHEELED UNIT ONLY

2 |941-7511

DECAL, HG2200 SWOOP

WHEELED UNIT ONLY

Not Shown:

Footnotes:

Notes:

39




Domestic Decals

HG2200

/
) &
) @
a

I!uﬁ

Gl i

\

=

=00 S

=) ,| -
AZERNTAN |

40




Domestic Decals

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [923-2204 DECAL, FALLING LOAD 2
2 |923-2207 DECAL, PINCH POINT 4
3 1923-2221 DECAL, CABLE STRIKE (DOM) 1
4 |923-2226 DECAL, STABILIZER (DOM) 2
5 1923-2238 DECAL, REMOTE CONTROL (DOM) 1 TRACK UNIT ONLY
6 |941-7512 DECAL, HG2200AT SWOOP 1 TRACK UNIT ONLY
Not Shown:
Footnotes:
Notes:

41




Domestic Decals

HG2200

=

42




Domestic Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |923-2238

DECAL, REMOTE CONTROL (DOM)

TRACK UNIT ONLY

2 |941-7512

DECAL, HG2200AT SWOOP

TRACK UNIT ONLY

Not Shown:

Footnotes:

Notes:

43




International Decals
HG2200

44




International Decals

HG2200

Bom Part Description Q Remarks
ID No P v
1 [923-2214 DECAL, HAND CRUSH (INT) 4
2 (923-2222 DECAL, CABLE STRIKE (INT) 1
3 1923-2228 DECAL, STABILIZER (INT) 2
4 1933-6114 CONSPICUITY TAPE, 6' 1 | WHEELED UNIT ONLY
5 1941-7511 DECAL, HG2200 SWOOP 1 | WHEELED UNIT ONLY
6 [923-2209 DECAL, FALLING LOAD (INT) 2

Not Shown:

Footnotes:

Notes:

45




International Decals

HG2200

pem=))

s
=i

=i,

=, 3
V' N b
> /
3 W 3
A & N \
om0 S 4 3 ?
/2
&A% ey 7 ot
S& S8 ~
. W
_..m.m_ - i &
n J—— )
& 4 ! ’ b
< o ¢ /] (& A \
7 7 /
DN\ i 4 | E— Q
FEFSS 4 |
ol \ 3
2\ A
Y { ! A
il : - A 7 ) #
A e oy 420 4 { 4
{, \
/ ool Y
/ i’ - 3
P | 2
J p

46




International Decals

47

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [923-2214 DECAL, HAND CRUSH (INT) 4
2 |923-2222 DECAL, CABLE STRIKE (INT) 1
3 |923-2228 DECAL, STABILIZER (INT) 2
4 923-2239 DECAL, REMOTE CONTROL (INT) 1 TRACK UNIT ONLY
Not Shown:
Footnotes:
Notes:




International Decals

HG2200

48




International Decals

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |923-2239

DECAL, REMOTE CONTROL (INT)

TRACK UNIT ONLY

Not Shown:

Footnotes:

Notes:

49




Notes

50




ENGINE
COMPONENTS



Engine Assembly

HG2200

15

52




Engine Assembly

HG2200
Bom Part Description Qt Remarks
ID No P y

1 |912-6166 RADIATOR SUPPORT

912-6167 ISOLATOR, RADIATOR

912-6168 BRACKET, RADIATOR - ENGINE

902-0157 O-RING, OUTER SEALING

912-2539 GASKET-MUFFLER

912-2543 FILTER, ENGINE OIL

912-2544 ALTERNATOR

3
4
5
6 (912-2542 V-BELT, FAN
7
8
9

912-2545 SWITCH, OIL

10 |912-2552 ASSEMBLY, WATER PUMP

11 |912-2565 FILTER, FUEL

12 |912-2606 AIR CLEANER ASSY

13 |912-2607 ELEMENT, AIR FILTER

14 1912-4064 SWITCH, TEMPERATURE

15 |912-4071 HUB, PUMP DRIVE

16 |912-4072  |ADAPTER, HYD PUMP

17 |912-4075 GASKET, OIL PAN PLUG

18 |912-4077 THERM OSTAT

19 |912-4078 GASKET, THERM OSTAT

20 |912-4174 STARTER

21 [912-5088 PUSHER FAN

22 (912-6157 RADIATOR ASSEMBLY

23 (913-7724 SOLENOID, THROTILE

24 1913-7741 PIVOT- CABLE

25 (941-4041 PLUG, DRAIN

26 (941-4042 CAP, VALVE COVER

27 1912-2654  |ASSY, STOP SOLENOID

RiRr|lRr(Pr|IR[P|IR[PIR|P|R|P|[R|R|[R|R|R|R[PR|R|[R|R|[R]|R|[FR]|R |~

Not Shown:

Footnotes:

Notes:

53




Engine Mounts to Frame
HG2200

54




Engine Mounts to Frame

HG2200

Bom Part I
D No Description Qty Remarks
1 [941-7352 MOUNT, ENGINE 2
2 1941-7355 MOUNT, ENGINE - REAR 1
3 |941-7359 MOUNT, ENIGINE - REAR 1
4 1912-4096 ISOLATOR, RUBBER 1/2-20 4
5 1941-7360 SUPPORT, ENGINE - REAR 1
6 |O5FW-SAE |WASHER, 5/16" 16
7 |05HH16 SCREW, 5/16-18 x 1.0 HHC - GR8 8
8 |O5TLN NUT, 5/16-18 TOP LOCK 8
9 |06FW-SAE |WASHER, 3/8" 8
10 |06HH18 SCREW, 3/8-16 x 1.125 HHC - GR8 4
11 [06TLN NUT, 3/8-16 TOP LOCK 4
12 [08FW-SAE |WASHER, 1/2" 4
13 [08HH20F SCREW, 1/2-20 x 1.25 HHC - GRS8 4

Not Shown:

Footnotes:

Notes:

55




Engine Mounts

HG2200

56




Engine Mounts

HG2200
Bom Part _
D No Description Qty Remarks
1 |941-7352 MOUNT, ENGINE 1
2 |941-7355 MOUNT, ENGINE - REAR 1
3 |M10HH25F |SCREW, M10-1.25mm x 25mm HHC 8

Not Shown:
941-7359 MOUNT, ENGINE - REAR

941-7352 MOUNT, ENGINE

Footnotes:

Notes:

M10HH25F SCREW, M10-1.25mm X 25mm HHC

57

8




Air Cleaner to Engine

HG2200

58




Air Cleaner to Engine

59

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [912-2606 AIR CLEANER ASSY 1
2 |941-7428 FLEXIBLE ELBOW 2
3 |941-7430 PIPE, AIR COOLER 1
4 |922-7172 HOSE CLAMP, 1.25-2.25 4
Not Shown:
Footnotes:
Notes:




AIir Cleaner to Roof
HG2200

~
k‘_\_g___/

60




Air Cleaner to Roof

61

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |[04HH12 SCREW, 1/4-20 x .75 HHC - GRS8 2
2 |05FW-SAE |WASHER, 5/16" 4
3 |O5TLN NUT, 5/16-18 TOP LOCK 2
4 |912-2606 AIR CLEANER ASSY 1
Not Shown:
Footnotes:
Notes:




Exhaust to Engine

HG2200

62




Exhaust to Engine

63

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-7504 FLEX PIPE WELDMENT 1
2 |05FW-SAE |WASHER, 5/16" 4
3 |O5TLN NUT, 5/16-18 TOP LOCK 4
4 |912-2539 GASKET-MUFFLER 2
Not Shown:
Footnotes:
Notes:




Exhaust to Roof

HG2200

64




Exhaust to Roof

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [941-7504 FLEX PIPE WELDMENT 1
2 |941-7589 WELDMENT, MUFFLER 1
3 |0O5FW-SAE |WASHER, 5/16" 8
4 |05HH20 SCREW, 5/16-18 x 1.25 HHC - GRS8 4
5 |O5TLN NUT, 5/16-18 TOP LOCK 4
6 |06FW-SAE [WASHER, 3/8" 8
7 |06HH22 SCREW, 3/8-16 x 1.375 HHC - GRS8 4
8 |06TLN NUT, 3/8-16 TOP LOCK 4
9 |912-2539 GASKET-MUFFLER 1
10 |941-7410 |SOLATOR, EXHAUST 2

Not Shown:

Footnotes:

Notes:

65




Throttle
HG2200

66




Throttle

HG2200

Bom Part I
D No Description Qty Remarks
1 [941-7171 WELDMENT, THROTILE BRACKET 1
2 |04FW-SAE |WASHER, 1/4" 4
3 |04HH12 SCREW, 1/4-20 x .75 HHC - GR8 2
4 |04HH16 SCREW, 1/4-20 x 1.0 HHC - GR8 2
5 |04HH28 SCREW, 1/4-20 x 1.75 HHC - GR8 1
6 |04HJINF NUT, 1/4-28 HEX JAM 1
7 |O4TLN NUT, 1/4-20 TOP LOCK 3
8 |O5FW-SAE |WASHER, 5/16" 4
9 |[0O5TLN NUT, 5/16-18 TOP LOCK 2
10 (913-7724 SOLENOID, THROTILE 1
11 ({941-7399 BUSHING, THROTILE 2
12 (941-7407 LINK, THROTILE 1

Not Shown:

Footnotes:

Notes:

67




Hydraulic Pumps to Engine

HG2200

68




Hydraulic Pumps to Engine

69

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |912-6201 PUMP, HYDRAULIC - THRU DRIVE 1
2 |06FW-SAE |WASHER, 3/8" 2
3 |06HH20 SCREW, 3/8-16 x 1.25 HHC - GRS8 2
4 |08FW-SAE [WASHER, 1/2" 2
5 |08HH20 SCREW, 1/2-13 x 1.25 HHC - GR8 2 |TORQUE TO 30 FT-LB
6 |941-4698 PUMP, GEAR, EATON 1
Not Shown:
Footnotes:
Notes:




Reservoir Tank
HG2200

70




Reservoir Tank

HG2200

Bom Part Description Qt Remarks
ID No P y
1 (04CB12 BOLT, 1/4-20 x .75 CARRIAGE 2
2 |04FW-SAE [(WASHER, 1/4" 2
3 |04TLN NUT, 1/4-20 TOP LOCK 2
4 |909-8396 CLAMP, CUSHION 1/2" 2
5 1912-4066 ASSEMBLY, RESERVE TANK 1
6 |941-7425 HOSE, COOLANT-5/16 X 24 1
7 1941-7426 HOSE, COOLANT-5/16 X 41 1

Not Shown:

Footnotes:

Notes:

71




Fuel Tank to Frame

HG2200

AN 5/%

/% \

f'\
/

72




Fuel Tank to Frame

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [912-6155 TANK, FUEL - 10 GAL 1
2 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 4
3 |0O5FW-SAE |WASHER, 5/16" 4
4 |05TLN NUT, 5/16-18 TOP LOCK 4
5 1941-5303 PUSH NUT, RETAINER 5/16" 4
Not Shown:
Footnotes:
Notes:

73




Fuel Lines to Fuel Tank

HG2200

74




Fuel Lines to Fuel Tank

HG2200

Bom Part o
D No Description Qty Remarks
1 |909-8163 ELBOW 4MP-4FP 2

912-1040 FITING, BARB 3/16x1/4NPT 1

3 [912-4225 RECEPTACLE, 2-WAY 1
4 1912-4226 LOCK, 2-WAY 1
5 [912-4227 PIN CONTACT 2
6 [912-6159 PUMP, FUEL - ELECTRIC 1
7 [913-7083 FITING, BARB 5/16 x 1/4NPT 1
8 [913-7130 FUEL SHUT-OFF PLUG VALVE 1
9 [933-4046 HOSE, FUEL 5/16 X 30 1
10 |941-6809 HOSE, FUEL 5/16 X 22 1
11 |941-6810 HOSE, FUEL - 3/16 X 87 1
12 {941-6951 CLAMP, HOSE 33/64" TO 5/8" ID 3
13 |941-6958 CLAMP, HOSE 27/64 TO 17/32 |D 1

Not Shown:

Footnotes:

Notes:

ITEMS 3, 4,5, & 6 ARE INCLUDED IN 912-6289 FUEL PUMP ASSEMBLY

75




Fuel Lines to Engine

HG2200

s

76




Fuel Lines to Engine

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [912-2563 ASSEMBLY, FUEL FILTER 1
2 |912-3707 FILTER, FUEL 1
3 |933-4046 HOSE, FUEL 5/16 X 30 1
4 |933-4534 HOSE, FUEL 5/16" x 12" 1
5 1941-6806 HOSE, FUEL 5/16 X 48 1
6 |941-6810 HOSE, FUEL - 3/16 X 87 1
7 1941-6951 CLAMP, HOSE 33/64" TO 5/8" 1D 4
8 1941-6958 CLAMP, HOSE 27/64 TO 17/32 1D 1
Not Shown:
Footnotes:
Notes:

77




Fuel Implements to Frame

HG2200

78




Fuel Implements to Frame

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |04CB12 BOLT, 1/4-20 x .75 CARRIAGE 2
2 |04FW-SAE |WASHER, 1/4" 2
3 |04TLN NUT, 1/4-20 TOP LOCK 2
4 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 1
5 |05CB16 BOLT, 5/16-18 x 1 CARRIAGE 2
6 |O5FW-SAE ([(WASHER, 5/16" 3
7 |O5TLN NUT, 5/16-18 TOP LOCK 3
8 [912-3621 CLAMP 2" 1

Not Shown:

Footnotes:

Notes:

ORIENTATTON OF ARROWS ON ITEMS 912-6159 AND 912-2563 FOLLOW PATH FROM FUEL TANK
TO ENGINE.

79




Fuel Tank Assembly

HG2200

80




Fuel Tank Assembly

HG2200
Bom Part Description Qt Remarks
ID No P y

1 [912-6144 TUBE, FUEL LEVEL 1

2 1912-6294 ELBOW, 1/4 NPT X 3/8 BARB 2

3 |941-6951 CLAMP, HOSE 33/64" TO 5/8" ID 2

Not Shown:
Footnotes:
Notes:

81




Hydraulic Tank Assembly
HG2200

82




Hydraulic Tank Assembly

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [941-4656 GAUGE, OIL LEVEL W/ TEMP 1
2 |941-4719 TANK WELDMENT 1
3 |941-4766 FILTER HOUSING ASSEMBLY 1
4 |913-7142 STRAINER, OIL FILL 1
5 1941-4780 CAP, NON-VENTED 1
6 |05CB16 BOLT, 5/16-18 x 1 CARRIAGE 4
7 |O5TLN NUT, 5/16-18 TOP LOCK 4
8 1941-5303 PUSH NUT, RETAINER 5/16" 4

Not Shown:

Footnotes:

Notes:

83




Notes

84




FRAME
COMPONENTS



Sheet Metal

HG2200

86




Sheet Metal

HG2200
Bom Part Description Qt Remarks
ID No P y
1 (941-6937 RR PANEL WELDMENT 1
2 1941-6938 LR PANEL WELDMENT 1
3 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 4
4 |05CB16 BOLT, 5/16-18 x 1 CARRIAGE 2
5 |05FW-SAE [WASHER, 5/16" 6
6 |O5TLN NUT, 5/16-18 TOP LOCK 6
Not Shown:
Footnotes:
Notes:

87




Sheet Metal

HG2200

88




Sheet Metal

HG2200

Bom Part Description Qt Remarks
ID No P y
1 (941-6931 ENGINE PANEL WELDMENT 1
2 1941-6932 COOLER PANEL WELDMENT 1
3 |04CB12 BOLT, 1/4-20 x .75 CARRIAGE 6
4 |04FW-SAE |WASHER, 1/4" 6
5 |04TLN NUT, 1/4-20 TOP LOCK 6
6 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 7
7 |O5FW-SAE |WASHER, 5/16" 7
8 |O5TLN NUT, 5/16-18 TOP LOCK 7
9 |912-3621 CLAMP 2" 2
10 |933-4002 CLAMP 1", VINYL 3
11 |941-5303 PUSH NUT, RETAINER 5/16" 6

Not Shown:

Footnotes:

Notes:

89




Sheet Metal
HG2200

90




Sheet Metal

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-7494 WELDMENT, CAPSTAN ROOF 1
2 1941-6937 RR PANEL WELDMENT 1
3 |941-6938 LR PANEL WELDMENT 1
4 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 4
5 |05FW-SAE |WASHER, 5/16" 4
6 |O5TLN NUT, 5/16-18 TOP LOCK 4
Not Shown:
Footnotes:
Notes:

21




Sheet Metal

HG2200

92




Sheet Metal

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-6931 ENGINE PANEL WELDMENT 1
2 1941-6932 COOLER PANEL WELDMENT 1
3 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 4
4 |05FW-SAE |WASHER, 5/16" 4
5 |O5TLN NUT, 5/16-18 TOP LOCK 4
6 |941-7478 ROOF PANEL, ENGINE 1
Not Shown:
Footnotes:
Notes:

23




Sheet Metal

HG2200

24




Sheet Metal

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [941-7494 WELDMENT, CAPSTAN ROOF 1
2 |04CB10 BOLT, 1/4-20 x .625 CARRIAGE 14
3 |04FW-SAE [WASHER, 1/4" 14
4 |04TLN NUT, 1/4-20 TOP LOCK 14
5 |941-7477 ROOF PANEL, LIFTEYE 1
6 |941-7478 ROOF PANEL, ENGINE 1

Not Shown:

Footnotes:

Notes:

25




Mast Rest

HG2200

26




Mast Rest

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |[0O4FW-SAE |WASHER, 1/4" 8
2 |04HH18 SCREW, 1/4-20 x 1.125 HHC - GR8 4
3 |04TLN NUT, 1/4-20 TOP LOCK 4
4 |05CB16 BOLT, 5/16-18 x 1 CARRIAGE 3
5 |05FW-SAE |WASHER, 5/16" 3
6 |O5TLN NUT, 5/16-18 TOP LOCK 3
7 1912-3937 BUMPER MASTLOCK 4
8 1941-6947 LOCKING PLUG, RIGID PLASTIC 1
9 1941-7501 M AST REST, PADS 1

Not Shown:

Footnotes:

Notes:

97




Cylinder Cover

HG2200

98




Cylinder Cover

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-7508 WELDMENT, CYLINDER COVER 1
2 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 6
3 |05CB16 BOLT, 5/16-18 x 1 CARRIAGE 2
4 |05FW-SAE |WASHER, 5/16" 8
5 |O5TLN NUT, 5/16-18 TOP LOCK 8
Not Shown:
Footnotes:
Notes:

99




Door Handles
HG2200

100




Door Handles

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |912-6302

BLIND RIVET, ALUMINUM, 6-4

2 |933-5530

LATCH, QUARTER TURN

Not Shown:

Footnotes:

Notes:

ITEMS 1 & 2 ALSO INSTALLED ON 941-7326 DOOR, REEL

101







Door Hinge

ITEMS 1, 2, 3, & 4 ALSO INSTALLED ON 941-7326 DOOR, REEL

103

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |941-6920 HINGE - 115.222 1
2 |04FW-SAE [WASHER, 1/4" 18
3 |04TLN NUT, 1/4-20 TOP LOCK 18
4 |04CB10 BOLT, 1/4-20 x .625 CARRIAGE 18
Not Shown:
Footnotes:
Notes:




Door Hinge
HG2200

104




Door Hinge

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |941-6920 HINGE - 115.222 1
2 |04FW-SAE [WASHER, 1/4" 18
3 |04TLN NUT, 1/4-20 TOP LOCK 18
4 |04CB10 BOLT, 1/4-20 x .625 CARRIAGE 18
Not Shown:
Footnotes:
Notes:

ITEMS 1, 2, 3, & 4 ALSO INSTALLED ON 941-7326 DOOR, REEL

105




Control Panel Door
HG2200

106




Control Panel Door

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-7330 HINGE - 20 1
2 1912-0943 LATCH, SM 1
3 |941-7317 OPERATOR DOOR 1
4 |04FW-SAE |WASHER, 1/4" 6
5 |04TLN NUT, 1/4-20 TOP LOCK 6
6 |04CB12 BOLT, 1/4-20 x .75 CARRIAGE 6
Not Shown:
Footnotes:
Notes:

107




Gas Springs
HG2200

108




Gas Springs

HG2200
Bom Part o
D No Description Qty Remarks
1 |941-6935 GAS SPRING, 200 LB. 1
2 |04CB12 BOLT, 1/4-20 x .75 CARRIAGE 2
3 |04FW-SAE [WASHER, 1/4" 2
4 |04TLN NUT, 1/4-20 TOP LOCK 2
5 |05FW-SAE [WASHER, 5/16" 2
6 |[O5TLN NUT, 5/16-18 TOP LOCK 2
7 [941-6915 SPRING MOUNT 1
Not Shown:

INSTALLATION OF ITEM 1 GAS SPRING, 200 LB. REPEATED ON OPPOSITE END OF
941-6925 SERVICE DOOR WELDMENT & BOTH ENDS OF 941-7326 DOOR, REEL

Footnotes:

Notes:

109




Control Panel Door Gas Springs
HG2200

110




Control Panel Door Gas Springs

HG2200

Bom Part Description Qt Remarks
ID No P y
1 (04CB12 BOLT, 1/4-20 x .75 CARRIAGE 8
2 |04FW-SAE [(WASHER, 1/4" 8
3 |04TLN NUT, 1/4-20 TOP LOCK 8
4 |05FW-SAE |WASHER, 5/16" 4
5 |O5TLN NUT, 5/16-18 TOP LOCK 4
6 |941-6915 SPRING MOUNT 4
7 1941-7499 GAS SPRING, 30 LB. 2

Not Shown:

Footnotes:

Notes:

111




Grill

HG2200

112




Grill

HG2200
Bom Part Description Qt Remarks
ID No P y
1 (941-6931 ENGINE PANEL WELDMENT 1
2 |04CB10 BOLT, 1/4-20 x .625 CARRIAGE 4
3 |04CB12 BOLT, 1/4-20 x .75 CARRIAGE 4
4 |04FW-SAE |WASHER, 1/4" 8
5 |JO4TLN NUT, 1/4-20 TOP LOCK 8
6 1941-6904 GRILL - HG2200 1
7 1941-7610 BULB SEAL, 73.75" 1
Not Shown:
Footnotes:
Notes:

113




Oil Cooler Mounting

HG2200

114




Oil Cooler Mounting

115

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [912-5076 HYDRAULIC COOLER 1
2 1912-6279 GRILL, OIL COOLER 1
3 |0O5FW-SAE |WASHER, 5/16" 4
4 |05TLN NUT, 5/16-18 TOP LOCK 4
5 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 4
Not Shown:
Footnotes:
Notes:




Sheet Metal
HG2200




Sheet Metal

HG2200

Bom Part Description Qt Remarks
ID No P y
1 (04CB12 BOLT, 1/4-20 x .75 CARRIAGE 12
2 |04FW-SAE [(WASHER, 1/4" 12
3 |04TLN NUT, 1/4-20 TOP LOCK 12
4 |941-5303 PUSH NUT, RETAINER 5/16" 4
5 1941-6913 FENDER 1
6 |941-6928 DOOR CATCH, LONG 1

Not Shown:

Footnotes:

Notes:

117




Sheet Metal




Sheet Metal

HG2200

Bom Part Description Qt Remarks
ID No P y
1 (04CB12 BOLT, 1/4-20 x .75 CARRIAGE 11
2 |04FW-SAE [(WASHER, 1/4" 11
3 |04TLN NUT, 1/4-20 TOP LOCK 11
4 |941-5303 PUSH NUT, RETAINER 5/16" 3
5 1941-6913 FENDER 1
6 |941-6928 DOOR CATCH, LONG 1

Not Shown:

Footnotes:

Notes:

119




Grommets
HG2200

120




Grommets
HG2200

Bom Part
ID No

Description

Qty

Remarks

1 |913-0068

GROMMET, RUBBER

Not Shown:

Footnotes:

Notes:

121




Tool Tray

HG2200

122




123

Tool Tray
HG2200
Bom Part Description Qt Remarks
ID No P y
1 (04CB12 BOLT, 1/4-20 x .75 CARRIAGE 1
2 |04CB16 BOLT, 1/4-20 x 1 CARRIAGE 1
3 |04FW-SAE [WASHER, 1/4" 2
4 |04TLN NUT, 1/4-20 TOP LOCK 2
5 1941-5303 PUSH NUT, RETAINER 5/16" 1
6 |941-6939 TRAY, TOOL 1
Not Shown:
Footnotes:
Notes:




Battery Sheet Metal to Frame
HG2200

124




Battery Sheet Metal to Frame

HG2200
Bom Part Description Qt Remarks
ID No P y
1 (04CB12 BOLT, 1/4-20 x .75 CARRIAGE 3
2 |04FW-SAE [(WASHER, 1/4" 3
3 |04TLN NUT, 1/4-20 TOP LOCK 3
4 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 4
5 |05FW-SAE |WASHER, 5/16" 4
6 |O5TLN NUT, 5/16-18 TOP LOCK 4
7 1941-7495 BATIERY BRACKET 1
8 |941-7496 BATIERY DISCONNECTHOUSING 1
Not Shown:
Footnotes:
Notes:

125




Storage Shelves

HG2200

126




Storage Shelves

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [04CB10 BOLT, 1/4-20 x .625 CARRIAGE 4
2 |941-7474 STORAGE, REMOTE 1
3 |04CB12 BOLT, 1/4-20 x .75 CARRIAGE 4
4 |04FW-SAE |WASHER, 1/4" 8
5 |04TLN NUT, 1/4-20 TOP LOCK 8
6 |941-7472 REMOTE STORAGE, HG2200 1

Not Shown:

Footnotes:

Notes:

127




Levelwind Frame
HG2200

128




Levelwind Frame

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [941-6503 WELDMENT, SIDE PLATE 1
2 |941-6504 WELDMENT, SIDE PLATE OP 1
3 |08CB20 BOLT, 1/2-13 x 1.25 CARRIAGE 4
4 |08CB24 BOLT, 1/2-13 x 1.5 CARRIAGE 8
5 |08FW-SAE [WASHER, 1/2" 12
6 |O8TLN NUT, 1/2-13 TOP LOCK 12
7 1941-7110 SUPPORT, LEVELWIND 1

Not Shown:

Footnotes:

Notes:

129




Levelwind Assembly
HG2200

130




Levelwind Assembly

HG2200
Bom Part —
D No Description Qty Remarks
1 |941-6523 |WELDMENT, FOLLOWER 1
2 |04FW-SAE |WASHER, 1/4" 2
3 |04HH12 SCREW, 1/4-20 x .75 HHC - GR8 2
4 |06FW-SAE |WASHER, 3/8" 4
5 |06HH16 SCREW, 3/8-16 x 1.00 HHC - GR8 4
6 |O6TLN NUT, 3/8-16 TOP LOCK 2
7 |08CB32 BOLT, 1/2-13 x 2 CARRIAGE 4
8 |08FW-SAE [WASHER, 1/2" 4
9 |08TLN NUT, 1/2-13 TOP LOCK 4
10 |912-1149 |GREASE FITING, STRAIGHT 1/8-27NPT| 1
11 |912-4428 |TUBE, ROLLER 2
12 |912-4429  |BEARING, NEEDLE - .875 1D 4 |APPLY GREASE
13 |912-4430 |WASHER, THRUST- .875 ID 4
14 1912-4909  |ROLLER SHAFT 2
15 |941-5856  |AXLE, PULLEY 2 |APPLY GREASE AFTER INSTALLATION
16 |941-5970 |GREASE FITING, DRIVE IN- 1/8" 2
17 |941-6519 |BEARING, PILLOW BLOCK 1.75" 2 |APPLY GREASE
18 (941-6521  |SHAFT, LEVELWIND 1
19 (941-6522  |PAWL, LEVELWIND 1 |APPLY GREASE AFTER INSTALLATION
20 [941-6526  |SHEAVE, ROLLER 2
21 [941-6527  |BLOCK, UPPER ROLLER 1
22 (941-6529 |CAP, FOLLOWER 1
23 [941-6531  |ROLLER, 7/8 X 1/2 2 | TORQUE TO 200 IN-LB
24 (941-6532 |BUSHING, BRONZE 1/21D X 1/2 LG 4
25 [941-7420  |WASHER, WAVE DISC SPRING 1
Not Shown:
Footnotes:
Notes:

131




Counterbalance Valve Assembly
HG2200

132




Counterbalance Valve Assembly

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |941-7383 SEAL, U-CUP 1
2 1912-1095 VALVE, COUNTERBALANCE 10:1 1 [TORQUE TO 30-35 FT-LB
3 |941-7386 RAM SPACER PLATE 1
4 |941-7401 RAM, MASTSWING BODY 1
5 1941-7402 RAM PISTON 1
6 |04FH10 SCREW, 1/4-20 x .625 FHSC 4 |TORQUE TO 125 IN-LB
7 1941-7384 ROD WIPER 1
8 [941-7385 WEAR RING 1

Not Shown:

Footnotes:

Notes:

OIL SEALS BEFORE INSTALLATION

133




134

Counterbalance Valve Mounting

HG2200




Counterbalance Valve Mounting

135

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |[0O8FW-SAE |WASHER, 1/2" 8
2 |08HH72 SCREW, 1/2-13 x 4.5 HHC - GR8 4
3 |08TLN NUT, 1/2-13 TOP LOCK 4
4 |941-7401 RAM, MASTSWING BODY 2
Not Shown:
Footnotes:
Notes:




Chain and Sprockets

HG2200

136




Chain and Sprockets

137

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [912-6409 SPROCKET, 26 TOOTH 1
2 |930-5618 KEY, .25 SQ. X 1.00 2
3 |941-5953 SPROCKET, 35T - LEVELWIND DRIVE 1
4 |941-6516 CHAIN, #40 ROLLER, 137 PITCHES 1 |[APPLY GREASE
Not Shown:
Footnotes:
Notes:




Drum Assembly
HG2200

138




Drum Assembly

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |941-6503 WELDMENT, SIDE PLATE 1
2 |941-6510 WELDMENT, DRUM 1
3 |12FW-SAE [WASHER, 3/4" 10
4 |12HH36 SCREW, 3/4-10 x 2.25 HHC - GRS8 6
5 |12TLN NUT, 3/4-10 TOP LOCK 4
6 |941-6518 BEARING, FLANGE 2.00" 1 |APPLY GREASE
7 1941-7361 CABLE, @7/8 1
8 1]941-7690 CLIP, WIRE ROPE, 7/8" MODIFIED 1
Not Shown:
Footnotes:
Notes:

139




Drum Motor Mount

HG2200

=

P
i
2%
/

(5> i(x_w 4
> X
_ X
< 174

9

140




Drum Motor Mount

141

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [10FW-SAE |WASHER, 5/8" 16
2 |10HH36 SCREW, 5/8-11 x 2.25 HHC - GR8 8
3 |10TLN NUT, 5/8-11 TOP LOCK 8
4 |941-6530 MOTOR, 45.7 CID 1
Not Shown:
Footnotes:
Notes:




Mast Feet
HG2200

142




Mast Feet

HG2200

Bom Part I
D No Description Qty Remarks
1 [912-2051 FOOT - 20T 2
2 1912-4280 PIN,1x7 1/4 4
3 |941-6781 WELDMENT, DOWNHOLE UNIT 1
4 1941-6811 WELDMENT, OUTER TUBE 2
5 1941-6814 WELDMENT, LEG 2
6 |941-7602 PIN,1X5 2
7 |O5FW-SAE |WASHER, 5/16" 4
8 |05HH32 SCREW, 5/16-18 x 2.0 HHC - GR8 4
9 |[0O5TLN NUT, 5/16-18 TOP LOCK 4
10 (912-1101 BRIDGE PIN 1" 2
11 [{912-2065 PAD - FOOT 2
12 {912-3097 PIN, 1-1/4 x 6-1/4 2

Not Shown:

Footnotes:

Notes:

143




Downhole to Mast
HG2200

144




Downhole to Mast

HG2200
Bom Part Description Qt Remarks
ID No P Y

1 |941-6738 SHEAVE HG2200

941-6771 WELDMENT, INNER M AST

941-6781  (WELDMENT, DOWNHOLE UNIT

06HH40 SCREW, 3/8-16 x 2.5 HHC - GR8

06HH72 SCREW, 3/8-16 x 4.5 HHC - GR8

08CB28 BOLT, 1/2-13 x 1.75 CARRIAGE

08FW-SAE [WASHER, 1/2"

3
4
5
6 |06TLN NUT, 3/8-16 TOP LOCK
7
8
9

08TLN NUT, 1/2-13 TOP LOCK

10 |941-6787 TUBE, SPACER - 3.5" X 13/16" ID

11 |941-6788 PIN, LOCKING 1/2 X 3

12 |941-6797 FINGER, ROLLER

13 |941-6950 TRACK ROLLER, STUD &7/8"

14 |941-7604 CARRIER, AXLE

15 |941-7606 AXLE, SHEAVE

R IFRP[NININ(P|IRP|O|0|0|OIN|A™|IFRP[FR]|F

16 |913-5096 FITTNG, GREASE 1/8 NPT 45° APPLY GREASE

Not Shown:

Footnotes:

Notes:
APPLY ANTI-SEIZE TO 941-6781 ON MATING SURFACE OF 941-6771

145




Mast Pivot

HG2200

146




Mast Pivot

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |941-6679 BOOM/SHEAVE WELDMENT 1
2 |941-6738 SHEAVE HG2200 1
3 |06SH72 SCREW, 3/8-16 x 4.50" SHC 2
4 |06TLN NUT, 3/8-16 TOP LOCK 2
5 |108CB24 BOLT, 1/2-13 x 1.5 CARRIAGE 8
6 |08FW-SAE ([WASHER, 1/2" 8
7 |08HH96 SCREW, 1/2-13 x 6.0 HHC - GRS8 1
8 |08TLN NUT, 1/2-13 TOP LOCK 9
9 1941-6745 AXLE CARRIER 2
10 (941-6746 AXLE, SHEAVE 1
11 |913-5096 FITING, GREASE 1/8 NPT 45° 1 |[APPLY GREASE

Not Shown:

Footnotes:

Notes:

147




Mast Pivot

HG2200

148




Mast Pivot

HG2200
Bom Part o
D No Description Qty Remarks
1 |941-6679 BOOM/SHEAVE WELDMENT 1
2 |[941-6730 WELDMENT, MASTPIVOT 1
3 |06SH24 SCREW, 3/8-16 x 1.5" SHC 2
4 |06HH40 SCREW, 3/8-16 x 2.5 HHC - GR8 2
5 [941-6732 BUSHING, BRONZE 2
6 [941-6957 BEARING, SLEEVE 1
7 [941-7149 O-RING, SQUARE PROFILE -261 1
8 [941-7158 CABLE GUIDE 1
9 [941-7169 RETAINING RING, EXTERNAL 26.625 1
10 (941-7367 BUSHING, SWING 1
11 |941-7368 KEY, DRIVE SOCKET 1
12 (941-7422 BOLTPLATE, RAM PIN 2
13 |941-7509 PIN, PIVOTDISK 1 |APPLY COPPER ANTI-SEIZE
Not Shown:
Footnotes:
Notes:

APPLY ANTI-SEIZE TO 941-6679 BEFORE INSERTING INTO 941-6730

149




Mast to Pivot

HG2200

150




Mast to Pivot

HG2200

Bom Part I
D No Description Qty Remarks
1 [941-6771 WELDMENT, INNER MAST 1
2 |941-6775 WELDMENT, OUTER MAST 1
3 |04FW-SAE |WASHER, 1/4" 6
4 |04HJN NUT, 1/4-20 HEX JAM 1
5 |04SH10 SCREW, 1/4-20 x .625" SHC 6
6 |08SS06 SCREW, 1/2 x .375 SHOULDER 1
7 1912-3749 TRAVEL LIMIT, MAST 2
8 1912-4159 PIN, 1/8 x 1.25" COTIER 2
9 1912-6131 OPERATOR PENDULUM 1
10 (912-6132 DECAL, ANGLE OP 1
11 {941-6693 LATCH 2
12 (941-6722 PIN, CLEVIS 1/2 X 3-1/4 2
13 [941-6789 PIN, LOCKING 3/8 X 3 2

Not Shown:

Footnotes:

Notes:

151




Mast Stop
HG2200

152




Mast Stop

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |[0O8FW-SAE |WASHER, 1/2" 4
2 |08SH20 SCREW, 1/2-13 x 1.25" SHC 2
3 |08TLN NUT, 1/2-13 TOP LOCK 2
Not Shown:
Footnotes:
Notes:

153




Capstan to Frame

HG2200

154




Capstan to Frame

155

HG2200
Bom Part Description Qt Remarks
ID No P Y
1 [941-6410 CAPSTAN 1
2 |12FW-SAE [(WASHER, 3/4" 16
3 |12HH48 SCREW, 3/4-10 x 3.0 HHC - GRS8 8
4 |12TLN NUT, 3/4-10 TOP LOCK 8
Not Shown:
Footnotes:
Notes:




156

Capstan Assembly

HG2200




Capstan Assembly

HG2200
Bom Part .
D NG Description Qty Remarks
1 [941-7598 BULLWHEEL, UPPER ASSEMBLY 1
2 [941-7599 BULLWHEEL, LOWER ASSEMBLY 1
3 |08FW-SAE |WASHER, 1/2" 8
4 |08HH22 SCREW, 1/2-13 x 1.375 HHC - GR8 8
5 |10FW-SAE |WASHER, 5/8" 5
6 |10HH28 SCREW, 5/8-11 x 1.75 HHC - GR8 4
7 |10HH32 SCREW, 5/8-11 x 2.0 HHC - GR8 1
8 1912-1149 GREASE FITING, STRAIGHT 1/8-27NPT| 2
9 [912-4405 NILOS SHIELD 4
10 [912-4941 SHAFT KEEPER, BULLWHEEL 2
11 |941-6403 PINION SPLINE SHAFT 1 |APPLY ANTI-SEIZE
12 ({941-6404 SHAFT, BULLWHEEL 2 |APPLY GREASE
13 |941-6414 SPACER 2
14 |941-6421 BEARING, PILOT 1
15 (941-6422 CAP, SHAFT 1
Not Shown:
Footnotes:
Notes:

157




Capstan Weldments

HG2200

158




Capstan Weldments

HG2200

Bom Part I
D No Description Qty Remarks
1 (941-7607 COVER, TOP WELDMENT 1
2 |941-7624 CYL. MOUNTBRACKET, RIGHT 1
3 |941-7629 CYL. MOUNTBRACKET, LEFT 1
4 |06FW-SAE [WASHER, 3/8" 4
5 |06HH22 SCREW, 3/8-16 x 1.375 HHC - GR8 2
6 |O06TLN NUT, 3/8-16 TOP LOCK 2
7 |08FW-SAE |WASHER, 1/2" 4
8 |08HH22 SCREW, 1/2-13 x 1.375 HHC - GR8 4
9 |12FW-SAE [|WASHER, 3/4" 14
10 [12HH28 SCREW, 3/4-10 x 1.75 HHC - GR8 6
11 [12HH48 SCREW, 3/4-10 x 3.0 HHC - GR8 4
12 [12TLN NUT, 3/4-10 TOP LOCK 4

Not Shown:

Footnotes:

Notes:

159




Capstan Motor Mount

HG2200

160




Capstan Motor Mount

HG2200
Bom Part Description Qt Remarks
ID No P y

1 [12FW-SAE |WASHER, 3/4" 18

2 |12HH40F SCREW, HHC 3/4-16 X 2.50" GR8 18

3 |941-6420 MOTOR, 213 CID 1

Not Shown:
Footnotes:
Notes:

161




Tilt to Capstan
HG2200

162




Tilt to Capstan

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |941-6730 WELDMENT, MASTPIVOT 1
2 |941-7162 ASSEMBLY, PIVOTPIN 2 |APPLY GREASE TO PORTSP & S
3 |941-7345 CYLINDER, TILT- HG2200 1
4 |06HH72 SCREW, 3/8-16 x 4.5 HHC - GRS8 2
5 |O6TLN NUT, 3/8-16 TOP LOCK 2
6 |[12FW-SAE [WASHER, 374" 2
7 |12TLN NUT, 3/4-10 TOP LOCK 2
8 [16SS32 SCREW, 1 x 2 SHOULDER 1 | APPLY COPPER ANTI-SEIZE
9 [16SS52 SCREW, 1 x 3.25 SHOULDER 1 | APPLY COPPER ANTI-SEIZE
Not Shown:
Footnotes:
Notes:

163




Shelf Contents
HG2200

164




Shelf Contents

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |912-3367 LUBRICANT, OPEN GEAR 1
2 1912-3509 WHEEL CHOCK 2
3 |941-2074 TOOLBOX, SMALL 1
4 |941-7435 REMOTE, WIRELESS HG2200 1
5 1941-7613 HARNESS, BACK UP TETHER 1

Not Shown:

Footnotes:

Notes:

165




Lift Eye Clamp
HG2200

166




Lift Eye Clamp

HG2200
Bom Part Description Qt Remarks
ID No P y

1 |[0O4FW-SAE |WASHER, 1/4" 1

2 |04HH16 SCREW, 1/4-20 x 1.0 HHC - GR8 1

3 |941-7660 CLAMP 2.75" 1

Not Shown:

Footnotes:
Notes:

167




Main Valve Mount
HG2200

168




Main Valve Mount

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |941-7396

VALVE, HG2200 TRACK

2 |MO8HH20

SCREW, M8-1.25mm x 20mm HHC

TORQUE TO 15 FT-LB

Not Shown:

Footnotes:

Notes:

169




Stabilizer Assembly

HG2200

170




Stabilizer Assembly

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [912-6022 LEG, OUTRIGGER 1
2 |912-6217 STABILIZER CYLINDER 1
3 |941-7432 QUICK RELEASE PIN 1
4 |941-7665 PIN, 3.5" 1
5 |06FW-SAE [WASHER, 3/8" 2
6 |06HH60 SCREW, 3/8-16 x 3.75 HHC - GR8 1
7 |06TLN NUT, 3/8-16 TOP LOCK 1
8 |12FW-SAE [WASHER, 3/4" 1
9 |12TLN NUT, 3/4-10 TOP LOCK 1
10 |16SS104 SCREW, 1" X 6.5", SHOULDER 1

Not Shown:

Footnotes:

Notes:

171




Door Insulation
HG2200

172




Door Insulation

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |941-7549

BULB SEAL, RUBBER, BOTIOM

2 |941-7550

BULB SEAL, RUBBER, SIDE

Not Shown:

Footnotes:

Notes:

173




Door Insulation
HG2200

174




Door Insulation

175

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-7328 BULB SEAL, RIBBED 23.5 1
2 1941-7503 BULB SEAL, RIBBED 21 2
3 |941-7549 BULB SEAL, RUBBER, BOTTOM 1
4 |941-7550 BULB SEAL, RUBBER, SIDE 2
Not Shown:
Footnotes:
Notes:




Bumpers

HG2200

176




Bumpers

177

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |[0O6FW-SAE |WASHER, 3/8" 8
2 |06HH32 SCREW, 3/8-16 x 2.0 HHC - GR8 4
3 |06TLN NUT, 3/8-16 TOP LOCK 4
4 |912-3728 RUBBER BUMPER 2
Not Shown:
Footnotes:
Notes:




Tongue to Frame
HG2200

178




Tongue to Frame

HG2200
Bom Part Description Qt Remarks
ID No P y

1 [12FW-SAE |WASHER, 3/4" 8

2 |12HH32 SCREW, 3/4-10 x 2.0 HHC - GR8 4

3 |12TLN NUT, 3/4-10 TOP LOCK 4

Not Shown:
Footnotes:
Notes:

179




Tongue Assembly
HG2200

180




Tongue Assembly

HG2200

Bom Part o
D No Description Qty Remarks
1 |912-1058 CHAIN, 3/8" x 36 GR. 40 PLATED 2
2 1912-4109 BOLT-ON TONGUE - HD JACK 1
3 |912-4116 JACK, TONGUE - HD 1
4 |04FW-SAE [WASHER, 1/4" 4
5 |04HH16 SCREW, 1/4-20 x 1.0 HHC - GR8 2
6 |08FW-SAE |WASHER, 1/2" 4
7 |08HH24 SCREW, 1/2-13 x 1.5 HHC - GR8 2
8 |10FW-SAE |WASHER, 5/8" 16
9 |10HH36 SCREW, 5/8-11 x 2.25 HHC - GR8 8
10 [10TLN NUT, 5/8-11 TOP LOCK 8
11 [04TLN NUT, 1/4-20 TOP LOCK 2
12 |909-8396 CLAMP, CUSHION 1/2" 2
13 {912-1000 DRAWBAR EYE 1
14 (912-1060 HOOK, GRAB W/ LATCH 2
15 (912-1071 BREAKAWAY SWITCH 1
16 [912-3625 PLUG CONNECTOR 1
17 |912-3626 SOCKET CONTACT 2
18 [912-3627 LOCK 2 WAYPLUG 1
19 |912-3939 CABLE HOOK 1
20 |941-1050 DOUBLE CLEVIS, 3/8" 2
21 |127LN NUT, 3/4-10 TOP LOCK 2

Not Shown:

Footnotes:

Notes:

ITEMS 15, 16, 17, & 18 ARE INCLUDED IN 912-4117 BREAKAWAY SWITCH ASSEMBLY




Trailer Front Storage

HG2200

T AT AT A
LS EAADEN

T Oy

182




Trailer Front Storage

183

HG2200
Bom Part Description Qt Remarks
ID No P y
1 (941-7720 WELDMENT, FOOTPOCKET 1
2 |06FW-SAE [WASHER, 3/8" 8
3 |06HH20 SCREW, 3/8-16 x 1.25 HHC - GRS8 4
4 |06TLN NUT, 3/8-16 TOP LOCK 4
Not Shown:
Footnotes:
Notes:




Mud Flaps

HG2200

184




Mud Flaps

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |[O5FW-SAE |WASHER, 5/16" 10
2 |05HH18 SCREW, 5/16-18 x 1.125 HHC - GR8 5
3 |O5TLN NUT, 5/16-18 TOP LOCK 5
4 |941-7693 MUD FLAP, 12X18 1
5 1941-7708 BRACKET, MUD FLAP 1

Not Shown:

Footnotes:

Notes:

185




Axels to Frame
HG2200

186




Axels to Frame

187

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-7645 WELDMENT, LEFT HANGER 1
2 |941-7646 WELDMENT, RIGHT HANGER 1
3 |08FW-SAE [WASHER, 1/2" 48
4 |08HH32 SCREW, 1/2-13 x 2.0 HHC - GR8 24
5 |08TLN NUT, 1/2-13 TOP LOCK 24
Not Shown:
Footnotes:
Notes:




Axel Mounting

HG2200

188




Axel Mounting

HG2200
Bom Part -
Descri[tion Qty Remarks
ID No
1 |941-7642 EQUALIZER, PAINTED 1
2 |941-7648 KEEPER BOLT 2
3 |941-7649 KEEPER BOLTNUT 2
4 |941-7652 SPRING EYE BOLT 2
5 1941-7653 SPRING EYE BOLTNUT 2
6 |941-7654 EQUALIZER BOLT 1 |[APPLY GREASE
7 1941-7655 EQUALIZER NUT 1
Not Shown:
Footnotes:
Notes:

189




Axle Assembly
HG2200

19

190




Axle Assembly

HG2200
Bom Part Description Qt Remarks
ID No P Y

1 |941-7647 TIRE/RIM ASSY 17.5" RADIAL 1 |SEE FOOTNOTE 1
941-7667 AXLE, D80 1

3 |941-7669 SLIPPER SPRING, D80 1

4 1941-7678 RH BRAKE KIT, D80 1

5 1941-7670 FLANGE NUT, D80 8

6 |(941-7671 STUD, D80 8

7 |941-7672 GREASE PLUG, D80 1

8 |(941-7673 INNER BEARING KIT, D80 1

9 |941-7674 INNER BEARING SEAL, D80 1

10 |941-7675 HUB, D80 1 |APPLY GREASE UNTIL ITFLOWS OUT

11 (941-7676 DUST SHIELD, D80 1

12 |941-7679 OUTER BEARING KIT, D80 1

13 [941-7680 GREASE CAP, D80 1

14 (941-7681 SPINDLE WASHER, D80 1

15 |941-7682 SPINDLE NUT, D80 1

16 [941-7683 SPINDLE NUTRETAINER, D80 1

17 |941-7686 SHACKLE PLATE, D80 1

18 (941-7687 U-BOLT, D80 2

19 |941-7688 SHACKLE NUT, D80 4 |TORQUE TO 65-95 FT/LB

Not Shown:
Footnotes:

1 INFLATE TIRES TO COLD PRESSURE OF 105 PSI

Notes:

TORQUE LUG NUTS IN STAR PATIERN USING THREE STAGE SEQUENCE:
1ST STAGE: 50-60 FT-LB
2ND STAGE: 90-200 FT-LB
3RD STAGE: 275-325 FT-LB

CHECK AND RETORQUE AFTER FIRST 10, 25, AND 50 MILES

191




Tracks to Frame

HG2200

192




Tracks to Frame

193

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-6625 TRACK FRAME, HG2200 1
2 |08FW-SAE [WASHER, 1/2" 16
3 |08HH32 SCREW, 1/2-13 x 2.0 HHC - GRS8 8
4 |08TLN NUT, 1/2-13 TOP LOCK 8
Not Shown:
Footnotes:
Notes:




Track Assembly

HG2200

194




Track Assembly

HG2200
Bom Part o
D No Description Qty Remarks
1 [04HHO8 SCREW, 1/4-20 x .50 HHC - GR8 2
2 |04HH12 SCREW, 1/4-20 x .75 HHC - GR8 4
3 [04LW WASHER, 1/4" LOCK 6
4 |08HH20 SCREW, 1/2-13 x 1.25 HHC - GR8 16
5 [08LW WASHER, 1/2" LOCK 16
6 [08SH36 SCREW, 1/2-13 x 2.25" SHC 4
7 [913-7559 ZERK, GREASE 1/4 NPT 1
8 |941-7551 TRACK, RUBBER 1
9 [941-7552 COVER PLATE, WHEEL MOTOR 1
10 |941-7553 ROD, GREASE 1
11 |941-7554 IDLER 1
12 [941-7555 BLOCK, SLIDE 2
13 |941-7556 SHAFT, IDLER 1
14 |941-7557 BEARING,IDLER 6308-2NSE 2
15 (941-7558 SPACER 2
16 |941-7559 PLATE, PUSH 1
17 [941-7560 SPRING, TRACK TENSION 1
18 |941-7561 CYLINDER, TRACK TENSION 1
19 (941-7562 PLATE, STOP 1
20 (941-7563 ROLL PIN, 3/8 X 4 2
21 |941-7564 MOTOR, HYDRAULIC, NACHI 4B 1
22 (941-7567 SEAL, ROD 1
23 |941-7568 WIPER, ROD 1
24 (941-7571 COVER PLATE, GR CYLINDER 1
25 [941-7573 SPACER, ROLLER BEARING OUTER 14
26 |941-7574 ROLLER 7
27 (941-7575 SHAFT, ROLLER 7
28 |941-7576 SPACER, ROLLER BEARING CENTER 7
29 (941-7577 BEARING, ROLLER 6206-2NSE 14
30 |941-7580 SPOCKET, 23T 1
31 [941-7582 SPACER, IDLER BEARING - OUTER 2
32 |941-7583 SPACER, IDLER BEARING - INNER 1
33 |M14HH40 |SCREW, M14 X 40M HHCS GR 10.9 12
34 |M14HH45 [SCREW, M14 X 45M HHCS GR 10.9 12
35 |M14LW WASHER, LOCK M 14 24

Notes: APPLY GREASE TO ITEM 7 UNTIL ITEM 8 ISTIGHT

195




Track Frame Bumper

HG2200

196




Track Frame Bumper

197

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [12FW-SAE |WASHER, 3/4" 4
2 |12HHZ28 SCREW, 3/4-10 x 1.75 HHC - GR8 2
3 |12TLN NUT, 3/4-10 TOP LOCK 2
4 |941-7537 BUMPER, HG2200 1
Not Shown:
Footnotes:
Notes:




Notes

198




CONTROL
COMPONENTS



Control Panel Top

HG2200

200




Control Panel Top

201

HG2200
Bom Part Description Qt Remarks
ID No P y
1 (04CB12 BOLT, 1/4-20 x .75 CARRIAGE 4
2 |04FW-SAE [(WASHER, 1/4" 4
3 |04TLN NUT, 1/4-20 TOP LOCK 4
4 |941-6924 PANEL OPERATOR 1
Not Shown:
Footnotes:
Notes:




Control Panel Assembly
HG2200

202




Control Panel Assembly

HG2200

Bom Part I
D No Description Qty Remarks
1 [941-7519 CONTROL PANEL WELDMENT 1
2 |04BH10 SCREW, 1/4-20x0.625 BHSC 4
3 |04CB10 BOLT, 1/4-20 x .625 CARRIAGE 2
4 104CB12 BOLT, 1/4-20 x .75 CARRIAGE 3
5 |04FW-SAE |WASHER, 1/4" 5
6 |O4TLN NUT, 1/4-20 TOP LOCK 5
7 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 2
8 |O5FW-SAE |WASHER, 5/16" 2
9 |[0O5TLN NUT, 5/16-18 TOP LOCK 2
10 |912-6268 CONTROL PANEL, LOWER 1
11 (941-7421 PLATE, EDT CONNECTOR 1
12 (941-7518 CONTROL PANEL, FACE 1

Not Shown:

Footnotes:

Notes:

203




Control Panel to Frame

HG2200

204




Control Panel to Frame

HG2200
Bom Part Description Qt Remarks
ID No P y

1 |05CB16 BOLT, 5/16-18 x 1 CARRIAGE 2

2 |05FW-SAE |WASHER, 5/16" 2

3 |O5TLN NUT, 5/16-18 TOP LOCK 2

Not Shown:
Footnotes:
Notes:

205




Control Panel Electrical
HG2200

206




Control Panel Electrical

HG2200
Bom Part I
D No Description Qty Remarks
1 |912-3607 HOUR METER 1
941-7380 SWITCH, IGNITTON, DEUTSCH 1
3 [#04BH10 [SCREW, #4-40X0.625 BHSC 4
4 |#10BHO08 SCREW, #10-24x0.5 BHSC 2
5 [#101LN NUT, #10-24 TOP LOCK 2
6 [912-0939 RECEPTACLE, 12vDC 1
7 [912-3608 SWITCH, EMERGENCY STOP 1
8 [912-3609 MODULE, WARNING LIGHT 1
9 [912-6203 GAUGE, PRESSURE - 5000 PSI 1
10 |941-7369 SWITCH, (ON)-NONE-ON SVR 1
11 |941-7370 SWITCH, ON-NONE-ON SVR 4
12 (941-7371 SWITCH, (ON)-OFF-(ON) SVR LIT 1
13 |941-7372 SWITCH, (ON)-OFF-(ON) SVR 2
14 |941-7374 SWITCH, ON-OFF-ON SVR 1
15 (941-7375 GANG PLATE, SVR 2
16 |941-7446 JOYSTICK, 5V PROP 1
17 |913-0068 GROMMET, RUBBER 1

Not Shown:

Footnotes:

Notes:

207




Control Panel Cushion

HG2200

208




Control Panel Cushion

HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1 |912-5520

TRIM SEAL, 1.0 FTLONG

Not Shown:

Footnotes:

Notes:

209




Control Panel Hydraulics

HG2200

210




Control Panel Hydraulics

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |05BH12 SCREW, 5/16-18x0.75 BHSC 4
2 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 2
3 |0O5FW-SAE |WASHER, 5/16" 6
4 |05TLN NUT, 5/16-18 TOP LOCK 2
5 1941-4753 MANIFOLD, HG3 CONTROL 1
6 |941-7535 VALVE, JOYSTICK, SINGLE 1

Not Shown:

Footnotes:

Notes:

211




Manual Box
HG2200

212




Manual Box

HG2200
Bom Part Description Qt Remarks
ID No P y

1 |04CB10 BOLT, 1/4-20 x .625 CARRIAGE

04FW-SAE [WASHER, 1/4"

[l SN SN SN

2
3 |[04TLN NUT, 1/4-20 TOP LOCK
4 1941-7433 BOX, MANUAL

Not Shown:

Footnotes:

Notes:

213




Notes

214




HYDRAULICS






at

i

L] ARSI ol | % _ _ _ @ _
[T e I [Proz-H]| [2E02-H] [EECE-H]

[ 0 O O T s | ®

T W4 100 W )

T L0 ST A W

[T & emtwatam win | & 0402
7] 008N G 3T N

= - v L TLe .. A/\f

g

& E %

002¢¢9OH
DIPWBYDS DINDIPAH




PULL OUT HYD SCHEMATIC GOES HERE

217



Hydraulic Valve Locations

HG2200

218




Hydraulic Valve Locations

HG2200

Bom Part Description Qt Remarks
ID No P Y
1 [912-6198 VALVE, 3-POS 4-WAY DUAL 1
2 |912-6555 VALVE, REDUCING / RELIEVING 1
3 |941-4736 VALVE, 2 POS. 3-WAY 1
4 1941-6371 VALVE, 2 POS 3 WAY, PILOTOP 1
5 1941-7396 VALVE, HG2200 TRACK 1

Not Shown:

Footnotes:

Notes:

219




Hydraulic Pump Connections

HG2200

220




Hydraulic Pump Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [913-0046 CLAMP, T-BOLT, 1.63 1
2 1926-2212 ADAPTER, 12MO X 12MB 1
3 |926-2224 ADAPTER, BMO X 10MB 1
4 926-3821 ADAPTER, 20MB X 12FB 1
5 1926-6507 ELBOW, 16MB X 20HS 90° 1
6 |926-6511 ELBOW, 24MB X 20HS 90° 1
7 1941-7659 CLAMP, T-BOLT 1.5" HOSE 1
8 |H-02032 HOSE, SUCTION 1
9 |H-02033 HOSE, SUCTION 1
10 |H-02034 HOSE, 12FO-12FO90S X 41 1
11 |H-02035 HOSE, 8FO-8FO90S X 17 1

Not Shown:

Footnotes:

Notes:

221




Hydraulic Pump Connections

HG2200

222




Hydraulic Pump Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-2200 ADAPTER, 4MO X 4MB 1
2 1926-2300 ELBOW, 4MO X 4MB 90° 1
3 1926-2307 ELBOW, 8MO X 8MB 90° 1
4 |H-02041 HOSE, 4FO-4FO90S X 47 1
5 |H-02043 HOSE, 4FO-4FO X 118 1
6 |H-02044 HOSE, 8FO-8FO90S X 17 1

Not Shown:

Footnotes:

Notes:

223




Hydraulic Tank Connections

HG2200

224




Hydraulic Tank Connections

HG2200

Bom Part I
D No Description Qty Remarks
1 [913-0046 CLAMP, T-BOLT, 1.63 1
2 1926-2216 ADAPTER, 16MO X 16MB 1
3 1926-2305 ELBOW, 6MO X 8MB 90° 2
4 1926-2307 ELBOW, 8MO X 8MB 90° 1
5 1926-3819 ADAPTER, 16MB X 20FB 1
6 |926-4102 PLUG, 8MB HEX HEAD 1
7 [926-6508 ELBOW, 20MB X 20HS 90° 1
8 1926-6510 ELBOW, 24MB X 24HS 90° 1
9 |941-1136 TEMP SWITCH, 180°F 1
10 (941-7659 CLAMP, T-BOLT 1.5" HOSE 1
11 [H-02032 HOSE, SUCTION 1
12 |H-02033 HOSE, SUCTION 1
13 [H-02036 HOSE, 8FO-8FO X 25 1
14 [H-02044 HOSE, 8FO-8FO90S X 17 1
15 |H-02056 HOSE, 6FO-6FO90S X 52 1
16 [H-02063 HOSE, 8FO-8FO X 100 1
17 [H-02070 HOSE, 16FO-16FO90S X 99 1
18 [H-02075 HOSE, 6FO-6FO90S X 130 1
19 |926-3904 TEE, BMO X 8MB X 8MO RUN 1

Not Shown:

Footnotes:

Notes:

225




Capstan Motor Hydraulics
HG2200

226




Capstan Motor Hydraulics

HG2200

Bom Part I
D No Description Qty Remarks
1 [941-7485 VALVE, CHECK, PILOT OP 1
2 1926-2301 ELBOW, 4MO X 6MB 90° 1
3 926-2307 ELBOW, 8MO X 8MB 90° 1
4 1926-3400 ADAPTER, 6FO X 4MO 1
5 1926-3403 ADAPTER, 10FO X 4MO 1
6 |926-3405 ADAPTER, 10FO X 8MO 1
7 1926-3408 ADAPTER, 12FO X 8MO 1
8 1926-3483 TEE, 12MO X 12FO X 12MO RUN 1
9 |926-7117 ADAPTER, 6M O X 16EDM 1
10 (926-7118 ADAPTER, 10MO X 22EDM 2
11 {926-7120 FLANGE ADAPTER, CODE 62 X MO 2
12 [926-7121 FLANGE KIT, -12 CODE 62 2
13 [926-8200 ADAPTER, 8FO X 8MB 1
14 {941-6420 MOTOR, 213 CID 1
15 [H-02040 HOSE, 4FO-4FO90S X 63 1
16 [H-02053 HOSE, 4FO-4FO90S X 87 1
17 [H-02054 HOSE, 4FO-4FO90S X 83 1
18 [H-02060 HOSE, 12FO-12FO90S X 55 2
19 |H-02062 HOSE, 8FO-8FO90S X 59 1
20 [H-02063 HOSE, 8FO-8FO X 100 1

Not Shown:

Footnotes:

Notes:

227




Drum Motor Hydraulics

HG2200

228

(< | y . !
.l..,_, \\\\{4 ’..'.a
SN




Drum Motor Hydraulics

HG2200

Bom Part I
D No Description Qty Remarks
1 [926-2204 ADAPTER, 6MO X 8MB 1
2 1926-2218 ADAPTER, 16MO X 12MB 1
3 |926-2226 ADAPTER, BMO X 12MB 1
4 1926-2301 ELBOW, 4MO X 6MB 90° 1
5 1926-3410 ADAPTER, 16FO X 8MO 1
6 |926-3484 TEE, 16M O X 16FO X 16MO RUN 1
7 [926-8305 TEE, 16MO X 16MO X 16FO BRANCH | 1
8 |941-6530 MOTOR, 45.7 CID 1
9 [H-02068 HOSE, 16FO-16FO X 44 1
10 |H-02069 HOSE, 16FO-16FO X 28 1
11 [H-02073 HOSE, 8FO-8FO90M X 18 1
12 [H-02074 HOSE, 8FO-8FO90S X 20 1
13 [H-02075 HOSE, 6FO-6FO90S X 130 1
14 [H-02078 HOSE, 4FO-4FO90M X 58 1

Not Shown:

Footnotes:

Notes:

229




Boost Relief Valve

HG2200

230




Boost Relief Valve

HG2200

Bom Part o
D No Description Qty Remarks
1 [941-6371 VALVE, 2 POS 3 WAY, PILOTOP 1
2 |(941-7482 VALVE, RELIEF, LINE BODY 1
3 |04FW-SAE [WASHER, 1/4" 4
4 |04HH32 SCREW, 1/4-20 x 2.0 HHC - GR8 2
5 |[04TLN NUT, 1/4-20 TOP LOCK 2
6 |926-2162 ELBOW, 8MO X 8MB 90° LONG 1
7 (926-2202 ADAPTER, 4AMO X 8MB 1
8 1926-2307 ELBOW, 8MO X 8MB 90° 3
9 [926-3481 TEE, 8BMO X 8FO X 8MO RUN 1
10 |926-8200 ADAPTER, 8FO X 8MB 1
11 |H-02035 HOSE, 8FO-8FO90S X 17 1
12 |H-02036 HOSE, 8FO-8FO X 25 1
13 |H-02037 HOSE, 4FO-4FO X 30 1
14 |H-02038 HOSE, 8FO-8FO90S X 33 1
15 |H-02039 HOSE, 8FO-8FO90S X 31 1

Not Shown:

Footnotes:

Notes:

231




Reduce/Relief Valve
HG2200

232




Reduce/Relief Valve

HG2200

Bom Part I
D No Description Qty Remarks
1 [912-6555 VALVE, REDUCING / RELIEVING 1
2 |04FW-SAE |WASHER, 1/4" 4
3 |04HH32 SCREW, 1/4-20 x 2.0 HHC - GR8 2
4 |04TLN NUT, 1/4-20 TOP LOCK 2
5 1926-2206 ADAPTER, BMO X 8MB 1
6 |926-2307 ELBOW, 8MO X 8MB 90° 1
7 1926-3481 TEE, BMO X 8FO X SMO RUN 1
8 1926-5702 ELBOW, 8MO X 8FO 90° 1
9 [926-6705 GAUGE PORT, 8SMO X 8FO X 4FB 1
10 |926-7504 TESTPORT COUPLING 1
11 (941-4747 VALVE, IN-LINE CHECK -08 1
12 [H-02062 HOSE, 8FO-8FO90S X 59 1
13 [H-02072 HOSE, 8FO-8FO X 30 1
14 [H-02073 HOSE, 8FO-8FO90M X 18 1
15 [H-02074 HOSE, 8FO-8FO90S X 20 1

Not Shown:

Footnotes:

Notes:

233




Stabilizer Valve
HG2200

234




Stabilizer Valve

HG2200
Bom Part I
D No Description Qty Remarks
1 [912-6198 VALVE, 3-POS 4-WAY DUAL 1
04FW-SAE |WASHER, 1/4" 4
3 |04HH68 SCREW, 1/4-20 x 4.25 HHC - GR8 2
4 |04TLN NUT, 1/4-20 TOP LOCK 2
5 1926-2202 ADAPTER, 4AMO X 8MB 1
6 |926-2301 ELBOW, 4MO X 6MB 90° 4
7 1926-4102 PLUG, 8MB HEX HEAD 2
8 |941-7427 VALVE, CHECK, INLINE 1
9 [H-02094 HOSE, 4FO-4FO X 16 1
10 |H-02095 HOSE, 8FO-8FO90S X 18 1
11 [H-02096 HOSE, 4FO-4FO90S X 33 2
12 [H-02098 HOSE, 4FO-4FO90S X 62 2
Not Shown:
Footnotes:
Notes:

235




Pressure Solenoid Valve

HG2200

236




Pressure Solenoid Valve

HG2200
Bom Part I
D No Description Qty Remarks
1 [926-3901 TEE, 4AMO X 6MB X 4MO RUN 1
941-4736 VALVE, 2 POS. 3-WAY 1
3 |04FW-SAE |WASHER, 1/4" 2
4 |04HH36 SCREW, 1/4-20 x 2.25 HHC - GR8 2
5 1926-2201 ADAPTER, 4AMO X 6MB 1
6 |926-2301 ELBOW, 4MO X 6MB 90° 1
7 (926-6701 GAUGE PORT, 4MO X 4FO X 4FB 1
8 1926-7504 TESTPORT COUPLING 1
9 [933-4002 CLAMP 1", VINYL 1
10 (941-4756 PLATE, SPACER 2
11 [H-02041 HOSE, 4FO-4FO90S X 47 1
12 [H-02042 HOSE, 4FO-4FO90S X 70 1
13 [H-02057 HOSE, 4FO-4FO90S X 12 1
14 [H-02058 HOSE, 4FO-4FO90S X 17 1
Not Shown:
Footnotes:
Notes:

237




Tilt Cylinder Hydraulics

HG2200

238




Tilt Cylinder Hydraulics

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [926-2300 ELBOW, 4MO X 4MB 90° 1
2 1926-2301 ELBOW, 4MO X 6MB 90° 1
3 1926-3802 ADAPTER, 6MB X 4FB 1
4 (926-5700 ELBOW, 4MO X 4FO 90° 2
5 |H-02064 HOSE, 4FO-4FO90L X 21.625 1
6 |H-02065 HOSE, 4FO-4FO90S X 23.25 1
Not Shown:
Footnotes:
Notes:

239




Pivot Hydraulics
HG2200

240

>
s
7




Pivot Hydraulics

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [926-2160 ELBOW, 4MO X 4MB 90° LONG 1
2 1926-2200 ADAPTER, 4AMO X 4MB 2
3 1926-2300 ELBOW, 4MO X 4MB 90° 3
4 |H-02105 HOSE, 4FO-4FO90S X 20 2
5 |H-02107 HOSE, 4FO-4FO90L X 58 1
6 |H-02108 HOSE, 4FO-4FO90S X 58 1
Not Shown:
Footnotes:
Notes:

241




Main Valve

HG2200

242




Main Valve

HG2200
Bom Part Description Qt Remarks
ID No P y

1 |941-7482 VALVE, RELIEF, LINE BODY

926-2206 ADAPTER, 8BMO X 8MB

926-2227 ADAPTER, 6MO X 4MB

926-2307 ELBOW, 8MO X 8MB 90°

926-3481 TEE, 8BMO X 8FO X 8MO RUN

926-8200 |ADAPTER, 8FO X 8MB

H-02059 HOSE, 6FO-6FO90S X 49

H-02079 HOSE, 8FO-8FO90S X 24

OO [([N[O|O|RW]IN

H-02092 HOSE, 8FO-8FO90S X 76

RlRr|Rr[Rr|Rr[Rr]R[R]|N[F

10 |H-02093 HOSE, 8FO-8FO90S X 80

Not Shown:

Footnotes:

Notes:

243




Main Valve
HG2200

244




Main Valve

HG2200
Bom Part Description Qt Remarks
ID No P y

1 |941-7488 [VALVE, 2 POS 2 WAY, SOL OP

926-2206 ADAPTER, 8BMO X 8MB

926-2212 ADAPTER, 12MO X 12MB

926-3408 ADAPTER, 12FO X 8MO

926-3483 TEE, 12M O X 12FO X 12MO RUN

926-8200  |ADAPTER, 8FO X 8MB

941-7396 VALVE, HG2200 TRACK

H-02034 HOSE, 12FO-12FO90S X 41

OO [([N[O|O|RW]IN

H-02071 HOSE, 8FO-8FO90L X 43

RlRr|RrRr|Rr[NMIN[R]R |-

10 |H-02079 HOSE, 8FO-8FO90S X 24

Not Shown:

Footnotes:

Notes:

245




Main Valve

HG2200

246




Main Valve

HG2200
Bom Part Description Qt Remarks
ID No P y

1 ]926-2200 [ADAPTER, 4AMO X 4MB

926-2218 ADAPTER, 16MO X 12MB

926-3100 TEE, 4AMJ X 4MB X 4MJ RUN

926-3410 ADAPTER, 16FO X 8MO

926-6701 GAUGE PORT, 4MO X 4FO X 4FB

926-8305 TEE, 16M O X 16M O X 16FO BRANCH

941-7396 VALVE, HG2200 TRACK

3
4
5
6 ]926-7504 TESTPORT COUPLING
7
8
9

H-02039 HOSE, 8FO-8FO90S X 31

10 |H-02057 HOSE, 4FO-4FO90S X 12

11 |H-02058 HOSE, 4FO-4FO90S X 17

12 |H-02066 HOSE, 16FO-16FO X 36

13 |H-02076 HOSE, 4FO-4FO90S X 54

RlRr|lRr(Rr|R[Pr|R[R|R|RR|R[R]|N

14 |H-02110 HOSE, 4FO-4FO90S X 49

Not Shown:

Footnotes:

Notes:

247




Main Valve

HG2200

248




Main Valve

HG2200
Bom Part Description Qt Remarks
ID No P y

1 |926-2212 ADAPTER, 12MO X 12MB

926-2214 ADAPTER, 12MO X 10MB

926-2300 ELBOW, 4MO X 4MB 90°

926-3408 ADAPTER, 12FO X 8MO

926-3483 TEE, 12M O X 12FO X 12MO RUN

926-5200 TEE, 4AMO X 4MO X 4MB BRANCH

926-8300 TEE, 4MO X 4MO X 4FO BRANCH

3
4
5
6 [926-3831 ADAPTER, 10MB X 12FB
7
8
9

H-02037 HOSE, 4FO-4FO X 30

10 |H-02038 HOSE, 8FO-8FO90S X 33

11 |H-02040 HOSE, 4FO-4FO90S X 63

12 |H-02045 HOSE, 4FO-4FO90S X 68

13 |H-02047 HOSE, 4FO-4FO X 63

[ICH N TS T PN T ) N N e N N T T

14 |H-02060 HOSE, 12FO-12FO90S X 55

Not Shown:

Footnotes:

Notes:

249




Oil Cooler Hydraulics

HG2200

250




Oil Cooler Hydraulics

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |912-5076 HYDRAULIC COOLER 1
2 |912-5085 SWITCH, TEMPERATURE 140° 1
3 1926-2315 ELBOW, 16MO X 16MB 90° 2
4 |H-02069 HOSE, 16FO-16FO X 28 1
5 |H-02070 HOSE, 16FO-16FO90S X 99 1
Not Shown:
Footnotes:
Notes:

251




Pressure Gauge

HG2200

252




Pressure Gauge

253

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [912-6203 GAUGE, PRESSURE - 5000 PSI 1
2 1926-5700 ELBOW, 4MO X 4FO 90° 1
3 1926-6300 ADAPTER, 4MO X 4FP 1
4 |H-02042 HOSE, 4FO-4FO90S X 70 1
Not Shown:
Footnotes:
Notes:




Manifold Hydraulics

HG2200

254




Manifold Hydraulics

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-2200 ADAPTER, 4MO X 4MB 2
2 1926-2300 ELBOW, 4MO X 4MB 90° 3
3 1926-2305 ELBOW, 6MO X 8MB 90° 1
4 |941-4753 MANIFOLD, HG3 CONTROL 1
5 |H-02045 HOSE, 4FO-4FO90S X 68 1
6 |H-02046 HOSE, 4FO-6FO90M X 16 1
7 |H-02051 HOSE, 4FO-4FO90L X 19 1
8 |H-02053 HOSE, 4FO-4FO90S X 87 1
9 |H-02054 HOSE, 4FO-4FO90S X 83 1
10 |H-02055 HOSE, 6FO-6FO90L X 18 1

Not Shown:

Footnotes:

Notes:

255




Manifold Hydraulic Connections
HG2200

g
Wity

®

k 1]

256




Manifold Hydraulic Connections

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |926-2200 ADAPTER, 4MO X 4MB 1
2 1926-5700 ELBOW, 4MO X 4FO 90° 1
3 |941-4724 VALVE, RELIEF 1 |TORQUE TO 20-25 FT-LB
4 |941-4731 VALVE, RELIEF 1 [TORQUE TO 20-25 FT-LB
5 |H-02043 HOSE, 4FO-4FO X 118 1
6 |H-02047 HOSE, 4FO-4FO X 63 1
7 |H-02048 HOSE, 4FO-6FO90S X 16 1
8 |H-02049 HOSE, 4FO-4FO90M X 16 1
9 |941-4753 MANIFOLD, HG3 CONTROL 1
10 (926-2160 ELBOW, 4MO X 4MB 90° LONG 3
Not Shown:
Footnotes:
Notes:

257




Joystick Hydraulics

HG2200

258




Joystick Hydraulics

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |941-7489 VALVE, 2 POS 2 WAY, SOL OP 1
2 |912-6206 VALVE, CHECK INLINE -06 2
3 1926-2201 ADAPTER, 4MO X 6MB 2
4 |926-2304 ELBOW, 6MO X 6MB 90° 1
5 1926-8203 ADAPTER, 6FO X 6MB 1
6 |941-7535 VALVE, JOYSTICK, SINGLE 1
7 |H-02046 HOSE, 4FO-6FO90M X 16 1
8 |H-02048 HOSE, 4FO-6FO90S X 16 1
9 |H-02049 HOSE, 4FO-4FO90M X 16 1
10 [H-02050 HOSE, 4FO-4FO90S X 11 1

Not Shown:

Footnotes:

Notes:

259




Bulkhead Connections

HG2200

260




Bulkhead Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-4900 ELBOW, 4MO 90° BH 1
2 1926-4905 ELBOW, 16MO 90° BH 1
3 |H-02066 HOSE, 16FO-16FO X 36 1
4 |H-02068 HOSE, 16FO-16FO X 44 1
5 |H-02071 HOSE, 8FO-8FO90L X 43 1
6 |H-02072 HOSE, 8FO-8FO X 30 1
7 |H-02078 HOSE, 4FO-4FO90M X 58 1
8 |H-02110 HOSE, 4FO-4FO90S X 49 1
9 1926-4902 ELBOW, 8M O 90° BH 1

Not Shown:

Footnotes:

Notes:

261




Rear Bulkhead Connections

HG2200

262




Rear Bulkhead Connections

HG2200
Bom Part I
D No Description Qty Remarks
1 [926-2300 ELBOW, 4MO X 4MB 90° 1
926-3405 ADAPTER, 10FO X 8MO 2
3 |926-3481 TEE, BMO X 8FO X 8SMO RUN 1
4 1926-4900 ELBOW, 4MO 90° BH 2
5 1926-5303 ADAPTER, 10MO X 10MO BH 2
6 |926-5702 ELBOW, 8MO X 8FO 90° 2
7 1926-6705 GAUGE PORT, 8BMO X 8FO X 4FB 1
8 |H-02092 HOSE, 8FO-8FO90S X 76 1
9 [H-02093 HOSE, 8FO-8FO90S X 80 1
10 |H-02094 HOSE, 4FO-4FO X 16 1
11 [H-02095 HOSE, 8FO-8FO90S X 18 1
12 [H-02096 HOSE, 4FO-4FO90S X 33 2
Not Shown:
Footnotes:
Notes:

263




Rear Bulkhead Connections
HG2200

264




Rear Bulkhead Connections
HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1

926-4900

ELBOW, 4MO 90° BH

2

H-02098

HOSE, 4FO-4FO90S X 62

Not Shown:

Footnotes:

Notes:

265




Stabilizer
HG2200

266




Stabilizer

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [912-3038 NIPPLE, 1/2", 10 SAE FEM 1
2 1912-3039 COUPLING, 1/2", 10 SAE FEMALE 1
3 1926-3803 ADAPTER, 6MB X 6FB 1
4 (926-4900 ELBOW, 4MO 90° BH 2
5 1926-5303 ADAPTER, 10MO X 10MO BH 2
6 |926-8231 ELBOW, 6MB X 6FB 90° 2
7 |H-02100 HOSE, 4FO-6MB X 47 1
8 |H-02101 HOSE, 4FO-6MB X 45 1

Not Shown:

Footnotes:

Notes:

267




Stabilizer
HG2200

268




Stabillizer

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-3803 ADAPTER, 6MB X 6FB 1
2 1926-4900 ELBOW, 4MO 90° BH 2
3 1926-8231 ELBOW, 6MB X 6FB 90° 2
4 |H-02100 HOSE, 4FO-6MB X 47 1
5 |H-02101 HOSE, 4FO-6MB X 45 1

Not Shown:

Footnotes:

Notes:

269




Cordura Sleeve

HG2200

270




Cordura Sleeve
HG2200

Bom
ID

Part
No

Description

Qty

Remarks

1

H-02109

HOSE, CORDURA SLEEVE

Not Shown:

Footnotes:

Notes:

271




Track Main Valve Connections

HG2200

272




Track Main Valve Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-2202 ADAPTER, 4MO X 8MB 4
2 1926-2206 ADAPTER, BMO X 8MB 4
3 |H-02064 HOSE, 4FO-4FO90L X 21.625 1
4 |H-02065 HOSE, 4FO-4FO90S X 23.25 1
5 |H-02080 HOSE, 8FO-8FO90L X 42 2
6 |H-02082 HOSE, 8FO-8FO90S X 38 2
7 |H-02107 HOSE, 4FO-4FO90L X 58 1
8 |H-02108 HOSE, 4FO-4FO90S X 58 1

Not Shown:

Footnotes:

Notes:

273




Track Bulkhead Connections

HG2200

274




Track Bulkhead Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [941-4736 VALVE, 2 POS. 3-WAY 1
2 1926-2203 ADAPTER, 6MO X 6 MB 1
3 1926-3802 ADAPTER, 6MB X 4FB 1
4 (926-5302 ADAPTER, BMO X 8MO BH 4
5 1926-5400 TEE, 04M O BH BRANCH 1
6 |926-8202 ADAPTER, 4FO X 4MB 1
7 1926-8301 TEE, 6BMO X 6M O X 6FO BRANCH 1
8 |H-02052 HOSE, 6FO90S-6FO90S X 13 1
9 |H-02080 HOSE, 8FO-8FO90L X 42 2
10 |H-02082 HOSE, 8FO-8FO90S X 38 2

Not Shown:

Footnotes:

Notes:

275




Track Bulkhead Connections

HG2200

\ .-|.|/—‘.f ,

276




Track Bulkhead Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-5302 ADAPTER, 8MO X 8MO BH 4
2 1926-5400 TEE, 04M O BH BRANCH 1
3 1926-5401 TEE, 06M O BH BRANCH 1
4 |H-02084 HOSE, 8FO-8FO X 87 1
5 |H-02085 HOSE, 8FO-8FO X 87 1
6 |H-02086 HOSE, 8FO-8FO X 39 1
7 |H-02087 HOSE, 8FO-8FO X 41 1
8 |H-02088 HOSE, 4FO-4FO90S X 88 1
9 |H-02089 HOSE, 4FO-4FO90S X 38 1
10 |H-02090 HOSE, 4FO-6FO90S X 88 1
11 |H-02091 HOSE, 4FO-6FO90S X 37 1

Not Shown:

Footnotes:

Notes:

277




Right Track Connections

HG2200

278




Right Track Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-8801 ADAPTER, 4MO X 1/4 BSPP-ED 2
2 1926-8803 ADAPTER, 8MO X 1/2 BSPP-ED 2
3 |H-02084 HOSE, 8FO-8FO X 87 1
4 |H-02085 HOSE, 8FO-8FO X 87 1
5 |H-02088 HOSE, 4FO-4FO90S X 88 1
6 |H-02090 HOSE, 4FO-6FO90S X 88 1

Not Shown:

Footnotes:

Notes:

279




Left Track Connections
HG2200

/7 "/z 4
e g f
e //_/ ) ‘

e
i g ; 10‘
%
e

Vi y
Vi
-" *

— Y7
RS
—‘—‘-—‘—‘—‘__-‘—\—

280




Left Track Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-8801 ADAPTER, 4MO X 1/4 BSPP-ED 2
2 1926-8803 ADAPTER, 8MO X 1/2 BSPP-ED 2
3 |H-02086 HOSE, 8FO-8FO X 39 1
4 |H-02087 HOSE, 8FO-8FO X 41 1
5 |H-02089 HOSE, 4FO-4FO90S X 38 1
6 |H-02091 HOSE, 4FO-6FO90S X 37 1

Not Shown:

Footnotes:

Notes:

281




Wheeled Main Valve Connections
HG2200

282




Wheeled Main Valve Connections

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [926-2202 ADAPTER, 4MO X 8MB 4
2 1926-4102 PLUG, 8MB HEX HEAD 4
3 |H-02064 HOSE, 4FO-4FO90L X 21.625 1
4 |H-02065 HOSE, 4FO-4FO90S X 23.25 1
5 |H-02107 HOSE, 4FO-4FO90L X 58 1
6 |H-02108 HOSE, 4FO-4FO90S X 58 1

Not Shown:

Footnotes:

Notes:

283




Wheeled Bulkhead Connections

HG2200

284




Wheeled Bulkhead Connections

HG2200

Bom Part I
D No Description Qty Remarks
1 [926-3480 TEE, 6BM O X 6FO X 6M O RUN 2

926-5400 TEE, 04M O BH BRANCH 1

3 1926-5401 TEE, 06M O BH BRANCH 1
4 1926-5800 CAP, 4FO 2
5 1926-5801 CAP, 6FO 3
6 |926-8300 TEE, 4AMO X 4M O X 4FO BRANCH 1
7 (926-8301 TEE, 6BM O X 6M O X 6FO BRANCH 1
8 |H-02051 HOSE, 4FO-4FO90L X 19 1
9 [H-02055 HOSE, 6FO-6FO90L X 18 1
10 |H-02056 HOSE, 6FO-6FO90S X 52 1
11 [H-02059 HOSE, 6FO-6FO90S X 49 1
12 [H-02076 HOSE, 4FO-4FO90S X 54 1

Not Shown:

Footnotes:

Notes:

285




Notes

286




ELECTRICAL






"
> .—me ]
§
»
S

Y p—1 =
= [Qp——— 1 ...m_.
[ = p——= _..M

s i weq—gh ] | |t

- =

00ZZ9H
2IIDWBYDS [POUO9|T




PULL OUT ELEC SCHEMATIC GOES HERE

289



Electrical Schematic

HG2200
Circuit Wire Color |Function
1 red Battery Disconnect Terminal to Starter Post
1A red Battery Disconnect Terminal to Unswitched Fuse Block
1B red Battery Disconnect Terminal to Main Fuse/Relay
1D red Starter to Alternator
3 orange Unswitched Fuse Block to Data Logger
3A orange Splice to Wire 3 to ESID Connector
4 orange Unswitched Fuse Block to Ignition Switch
5 orange Unswitched Fuse Block to Trailer Connector
6 orange Unswitched Fuse Block to Glow Plug Relay
7 orange Main Fuse/Relay Output to Worklight Switch
8 blue Controller 30 Pin to Boom Joystick
8A blue Splice to Wire 8 to Stabilizer 1 Switch
8B blue Splice to Wire 8A to Stabilizer 2 Switch
10 w hite Main Fuse/Relay Output to Main Fuse Block
11 w hite Ignition Switch to Controller 30 Pin
12 red Ignition Switch to Wire Splice
12A red Splice to Wire 12 to Controller 30 Pin
12B red Splice to Wire 12 to Controller 30 Pin
12C red Splice to Wire 12 to Receiver 30 Pin
12D red Splice to Wire 12 to Receiver 30 Pin
12E red Splice to Wire 12 to EDT Controller
12F red Splice to Wire 12 to EDTReceiver
12G red Splice to Wire 12 to EDTRemote
12H red Splice to Wire 12 to Cable Back-Up
12J red Ignition Switch to Power Light
12K red Splice to Wire 12 to CAN Diagnostic Port
121 red Splice to Wire 12 to CAN Diagnostic Port
13 w hite Main Fuse Block to Main Fuse Block
14 w hite Main Fuse Block to Light Module
14B w hite Splice to Wire 14 to Oil Filter Switch
15 w hite Main Fuse Block to Main Fuse Block
16 w hite Controller 18 Pin to Main Fuse Block
17 w hite Main Fuse Block to ESID Connector
17A w hite Splice to Wire 17 to Data Logger
18 w hite Main Fuse Block to Main Fuse Block

290




Electrical Schematic

HG2200
Circuit Wire Color [Function
19 w hite Main Fuse Block to 12V Aux
20 w hite Main Fuse Block to Engine 8-way Controller
20A w hite Splice to Wire 20 to Hour Meter
20B w hite Splice to Wire 20 to Fuel Pump
21 w hite Main Fuse Block to Panel/Remote Switch
21A w hite Splice to Wire 21E to Warm-Up Switch
21B w hite Splice to Wire 21E to Pressure Set Switch
21C w hite Splice to Wire 21E to Two Speed Switch
21D w hite Splice to Wire 21 to Joystick
21E w hite Splice to Wire 21 to Throttle Switch
21G w hite Splice to Wire 21 to Mode Switch
21H w hite Splice to Wire 21 to Stabilizer 1 Switch
21l w hite Splice to Wire 21 to Stabilizer 2 Switch
21J w hite Splice to Wire 21 to Oil Cooler Temperature Switch
22 w hite Main Fuse Block to Light Switch
22A w hite Splice to Wire 22 to Trailer Relay
23 w hite Controller 30 Pin to Oil Cooler Temperature Switch
23A w hite Warm-Up Switch to Splice to Wire 23
24 w hite Receiver 30 Pin to Joystick Enable
24A w hite Splice to Wire 24 to Joystick Enable Diode
25 w hite Warm-Up Switch to Controller 30 Pin
26 w hite Controller 18 Pin to Throttle Switch
27 w hite Main Fuse Block to Light Module
27A w hite Splice to Wire 27 to Engine 4-Way Connector
28 w hite Main Fuse Block to Oil Cooler Fan
29 w hite Main Fuse Block to Throttle Solenoid
29A w hite Splice to Wire 29 to Throttle Solenoid Diode
30 w hite Light Module to Engine 8-Way Connector
31 w hite Light Module to Tank Temperature Switch
32 w hite Light Module to Engine 8-Way Connector
33 w hite Joystick to Controller 30 Pin
34 w hite Controller 18 Pin to Glow Plug Relay
34A w hite Splice to Wire 34 to Light Module
35 w hite Light Module to E-Stop
36 w hite Light Module to Engine 8-Way Connector

291




Electrical Schematic

HG2200
Circuit Wire Color |Function
37 w hite Light Module to E-Stop
38 w hite Light Module to Oil Filter Switch
39 w hite E-Stop to Engine 8-Way Connector
40 w hite E-Stop to Engine 8-Way Connector
41 w hite Glow Plug Relay to Engine 4-Way Connector
42 w hite Pressure Set Switch to Controller 30 Pin
44 w hite Mode Switch to Controller 18 Pin
45 w hite Receiver 30 Pin to 2-Speed Valve
45A w hite Splice to Wire 45 to Data Logger Connector
45B w hite Splice to Wire 45 to 2-Speed Diode
46 w hite Boom Joystick to Controller 30 Pin
47 green Receiver 30 Pin Can Tto Controller 30 Pin Can T
47A green Splice to Wire 47 to CAN Diagnostic Port
47B green Receiver 30 Pin Can Tto Receiver 30 Pin
47C green Controller 30 Pin Can Tto Controller 18 Pin
48 w hite Receiver 30 Pin to Horn
49 yellow Receiver 30 Pin Can Tto Controller 30 Pin Can T
49A yellow Splice to 49 to CAN Diagnostic Port
49B yellow Receiver 30 Pin Can Tto Receiver 30 Pin
49C yellow Controller 30 Pin Can Tto Controller 18 Pin
50 w hite Stabilizer 1 Switch to Controller 30 Pin
50A w hite Stabilizer 1 Switch to Splice to Wire 50
51 w hite Receiver 30 Pin to EDTReceiver
52 w hite Stabilizer 2 Switch to Controller 30 Pin
52A w hite Stabilizer 2 Switch to Splice to Wire 52
53 green Receiver 30 Pin to EDTReceiver
54 w hite Controller 30 Pin to EDT Controller
55 green Controller 30 Pin to EDT Controller
56 green Receiver 30 Pin to Cable Back-Up
57 yellow Receiver 30 Pin to Cable Back-Up
58 w hite EDTRemote to Cable Back-Up
59 green EDTRemote to Cable Back-Up
60 w hite Light Switch to Trailer Power Relay
60B w hite Splice to Wire 60 to Panel Light
60C w hite Splice to Wire 60 to Unit Light 2

292




Electrical Schematic

HG2200
Circuit Wire Color [Function
60D w hite Splice to Wire 60C to Unit Light 1
61 w hite Trailer Power Relay to Left Rear Tail Light
61A w hite Splice to Wire 61 to Left Front Running Light
61B w hite Splice to Wire 61 to Right Front Running Light
61C w hite Splice to Wire 61 to Right Rear Running Light
61D w hite Splice to Wire 61 to Right Rear Tail Light
61E w hite Splice to Wire 61 to License Plate Light
61F w hite Splice to Wire 61 to Left Rear Running Light
61G w hite Splice to Wire 61 to Left Front Running Light
61H w hite Splice to Wire 61 to Right Front Running Light
61J w hite Splice to Wire 61 to Right Rear Running Light
61K w hite Splice to Wire 61 to Left Running Light
61L w hite Splice to Wire 61 to Right Running Light
61M w hite Splice to Wire 61 to Left Rear Running Light
62 w hite Trailer Harness Connector to Left Rear Tail Light
63 w hite Trailer Harness Connector to Right Rear Tail Light
64 w hite Trailer Harness Connector to Trailer Power Relay
65 w hite Work Light Switch to Work Light
70 w hite Light Module to Controller 18 Pin
71 w hite Two Speed Switch to Controller 30 Pin
72 w hite Warm-Up Solenoid to Controller 30 Pin
72A w hite Splice to Wire 72 to Warm Up Switch
72B w hite Splice to Wire 72 to Warm Up Diode
73 w hite Mode Switch to Controller 18 Pin
74 w hite Boom Joystick to Controller 30 Pin
76 w hite Panel/Remote Switch to Receiver 30 Pin
77 w hite Receiver 30 Pin to Remote Strobe
78 w hite Receiver 30 Pin to Main Fuse/Relay Trigger
79 w hite Controller 30 Pin to Comp/LS Valve
79A w hite Splice to Wire 79 to Comp/LS Valve Diode
80 black Engine Ground to Wire Splice
80A black Engine Ground to Oil Cooler Fan
80B black Splice to Wire 80A to Right Front Running Light
80C black Splice to Wire 80A to Trailer Harness Connector
80D black Splice to Wire 80A to Trailer Power Relay

293




Electrical Schematic

HG2200
Circuit Wire Color [Function
80E black Splice to Wire 80A to Left Front Running Light
80F black Splice to Wire 80 to Fuel Pump
80G black Splice to Wire 80 to Throttle Solenoid
80GG black Splice to Wire 80G to Throttle Solenoid Diode
80H black Splice to Wire 80 to Glow Plug Relay
801 black Splice to Wire 80 to Unit Light 2
80J black Splice to Wire 80 to Unit Light 1
80L black Splice to Wire 80 to Panel Light
80M black Splice to Wire 80 to 12V Aux
80N black Splice to Wire 80 to Hour Meter
80Q black Splice to Wire 80 to Work Light Switch
80R black Splice to Wire 80 to Right Rear Running Light
80S black Splice to Wire 80 to Right Rear Tail Light
80T black Splice to Wire 80 to Work Light
80U black Splice to Wire 80 to Left Rear Tail Light
80V black Splice to Wire 80 to License Plate Light
80w black Splice to Wire 80 to Left Rear Running Light
80X black Splice to Wire 80 to Left Front Running Light
80Y black Splice to Wire 80 to Right Front Running Light
80z black Splice to Wire 80 to Right Rear Running Light
80AA black Splice to Wire 80 to Right Running Light
80AB black Splice to Wire 80 to Left Running Light
80AC black Splice to Wire 80 to Left Rear Running Light
81A black Engine Ground to Outrigger 1 Up
81AA black Splice to Wire 81A to Outrigger 1 Up Diode
81B black Splice to Wire 81A to Outrigger 1 Down
81BB black Splice to Wire 81B to Outrigger 2 Down Diode
81C black Engine Ground to Outrigger 2 Up
81CC black Splice to 81C to Outrigger 2 Up Diode
81D black Splice to 81C to Outrigger 2 Down
81DD black Splice to 81D to Outrigger 2 Down
81E black Engine Ground to 2-Speed Valve
81EE black Splice 81E to 2-Speed Valve Diode
81H black Engine Ground to Joystick Enable
81HH black Splice 81H to Joystick Enable Diode

294




Electrical Schematic

HG2200
Circuit Wire Color |Function

81J black Engine Ground to Power Light

81L black Engine Ground to Comp/LS Valve

81LL black Splice to Wire 81L to Comp/LS Diode
81M black Engine Ground to Warm-Up Solenoid

81MM black Splice to Wire 81M to Warm-Up Diode

81N black Engine Ground to Horn

810 black Engine Ground to Warm-Up Switch

81P black Engine Ground to Remote Strobe Breakout
81Q black Engine Ground to Main Fuse/Relay Trigger
81R black Engine Ground to Track Hi-Speed
81RR black Splice to Wire 81R to Track Hi-Speed Diode
81S black Engine Ground to Swing Solenoid

81SS black Splice to Wire 81S to Swing Diode

81T black Splice to Wire 81S to Swing Solenoid

81TT black Splice to Wire 81Tto Swing Diode

81y black Engine Ground to Stow/Deploy

81YY black Splice to Wire 81Y to Stow/Deploy Diode
81z black Splice to Wire 81Y to Stow/Deploy

8177 black Splice to Wire 817 to Stow/Deploy Diode

82 black Engine Ground to Main Fuse Block

82A black Engine Ground to Light Module

82B black Engine Ground to Data Logger Connection
82C black Engine Ground to ESID Connector

82D black Engine Ground to Tank Temp Switch

84 black Engine Ground to Controller 30 Pin

84A black Engine Ground to Controller 30 Pin

84B black Engine Ground to Receiver 30 Pin

84C black Engine Ground to Receiver 30 Pin

84D black Engine Ground to Receiver 30 Pin

84E black Engine Ground to EDT Controller

84F black Engine Ground to EDTReceiver

84G black Engine Ground to EDTRemote

84H black Engine Ground to Cable Back-Up

84J black Engine Ground to CAN Diagnostic Port

85 brown Boom Joystick to Controller 30 Pin

295




Electrical Schematic

HG2200
Circuit Wire Color |Function
85A brown Splice to Wire 85 to Splice to Wire 85
87 grey Controller 18 Pin to Left Track Solenoid
87A grey Splice to Wire 87 to Left Track Solenoid
87B grey Splice to Wire 87 to Left Track Diode
87C grey Splice to Wire 87A to Left Track Diode
88 grey Controller 18 Pin to Right Track Solenoid
88A grey Splice to Wire 88 to Right Track Solenoid
88B grey Splice to Wire 88 to Right Track Diode
88C grey Splice to Wire 88A to Right Track Diode
89 grey Controller 18 Pin to Capstan Solenoid
89A grey Splice to Wire 89 to Capstan Solenoid
89B agrey Splice to Wire 89 to Capstan Diode
89C grey Splice to Wire 89A to Capstan Diode
90 w hite Controller 30 Pin to Outrigger 1 Up
90A w hite Splice to Wire 90 to Outrigger 1 Up Diode
91 w hite Controller 30 Pin to Outrigger 1 Down
91A w hite Splice to Wire 91 to Outrigger 1 Down Diode
92 w hite Controller 30 Pin to Outrigger 2Up
92A w hite Splice to Wire 92 to Outrigger 2 Up Diode
93 w hite Controller 30 Pin to Outrigger 2 Down
93A w hite Splice to Wire 93 to Outrigger 2 Down Diode
96 w hite Receiver 30 Pin to Track Hi-Speed
96A w hite Splice to Wire 96 to Track Hi-Speed Diode
97 w hite Receiver 30 Pin to Swing Solenoid
97A w hite Splice to Wire 97 to Swing Diode
98 w hite Receiver 30 Pin to Swing Solenoid
98A w hite Splice to Wire 87 to Swing Diode
99 w hite Controller 30 Pin to Left Track Solenoid
99A w hite Splice to Wire 99 to Left Track Diode
100 w hite Controller 30 Pin to Left Track Solenoid
100A w hite Splice to Wire 100 to Left Track Diode
101 w hite Controller 30 Pin to Right Track Solenoid
101A w hite Splice to Wire 101 to Right Track Diode
102 w hite Controller 30 Pin to Right Track Solenoid
102A w hite Splice to Wire 102 to Right Track Diode

296




Electrical Schematic
HG2200

Circuit Wire Color |Function

103 w hite Receiver 30 Pin to Stow/Deploy Solenoid
103A w hite Splice to Wire 103 to Stow/Deploy Diode

104 w hite Receiver 30 Pin to Stow/Deploy Solenoid
104A w hite Splice to Wire 104 to Stow/Deploy Diode

105 w hite Controller 30 Pin to Capstan Solenoid
105A w hite Splice to Wire 105 to Capstan Diode

106 w hite Controller 30 Pin to Capstan Solenoid
106A w hite Splice to Wire 106 to Capstan Diode

107 w hite Controller 18 Pin to Main Fuse Block

108 w hite Controller 18 Pin to Main Fuse Block

297




Electrical Schematic

HG2200
Ref # P/N Component Notes
A3 912-2544  |Alternator
A5 912-3608 |Switch, Emergency Stop
All 941-7436 Pressure Set Solenoid
Al3 941-7488 |Warm Up Solenoid
B2 912-4174 Starter
B2 912-2654  |Fuel Solenoid
B5 941-7380 |Ignition Switch
B6 941-7493 Unit Power Green
B8 912-3609 Module, Warning Light
B11 941-6945 Left Front Running Light Amber
B11l 941-6944  |Left Rear Running Light Red
B11 941-7408 |Right Tail Light Red
B11 941-7408 |Left Tail Light Red
B12 941-7396 Pay In
B12 941-7396 |Pay Out
B12 912-6298 Outrigger 1Up
B13 912-6298 |Outrigger 1 Down
C1 941-7409 Glow Plug
C3 912-2545 |Engine Pressure Switch
C3 912-4064 |Engine Temperature Switch
C3 912-6159  |Fuel Pump
C6 941-7662 Starter Fuse 20A
C6 941-7661 Light Module 15A
C6 941-7663 |Hydraulic Fan 25A
C6 941-7661 ESID/Data Logger 15A
C6 941-7664  |Starter Relay 35A
C6 941-7664 |Hydraulic Fan Relay 35A
Cc7 912-5076 Oil Cooler Fan
C7 941-4766 Hydraulic Filter Switch
Cs8 941-1136 Hydraulic Oil Temperature Switch
C9 941-7370 |Light Switch
C10 912-1021 License Plate Light
Ccl1 941-6944  |Right Rear Running Light Red
Cl1 941-6945 Right Front Running Light Amber
Ci12 941-7396 |Left Track Forward

298




Electrical Schematic

HG2200
Ref # P/N Component Notes
C12 912-6298 |Outrigger 2 Up
C12 941-7396 Right Track Forward
C13 941-7396 Left Track Reverse
C13 912-6298 |Outrigger 2 Down
C13 941-7396 |Right Track Reverse
D3 912-3607 Hour Meter
D3 941-7373  |Work Light Switch
D3 941-7382  |Work Light Socket
D5 941-7587 Main Fuse Relay 20A JCASE/ 60A JCASE
D6 941-7662  |Throttle Solenoid 20A
D6 941-7661 |12V Aux 15A
D6 941-7661 12V Engine Systems 15A
D6 941-7661 12V Switches 15A
D6 941-7664  |Throttle Relay 35A
D7 912-0939 |Aux Power
D8 941-7492 Remote Light
D9 941-7506 Control Panel Light
D10 941-7344  |Interior Light
D10 941-7436 Controller
E2 913-7303 |Battery
E6 941-7662  |Lights 20A
E7 913-7724 |Throttle Solenoid
E7 941-7369 Pressure Set Switch
F2 941-7497 Battery Disconnect
F3 941-7585 2 + 2 Unswitched Fuse Holder 10A, 15A, 20A, 40A
F6 941-7424  |Joystick
F6 941-7446  |Mast Joystick
G5 912-5085 |Oil Cooler Temperature Switch
G5 941-7372  |Stabilizer 1 Switch
G6 941-7371 |Warm Up Switch
G10 941-7436 Controller
H5 941-7370 High Throttle Switch
H6 941-7372 Stabilizer 2 Switch
H7 941-7370 |Hi-Speed Switch
H7 941-7374 |Mode Switch

299




Electrical Schematic

HG2200

Ref # P/N Component Notes
H10 941-7437 Receiver

H12 941-7535 |Joystick Enable

|7 941-7370 Panel/Remote Switch
112 941-7396 Mast Swing Left

112 941-4753  |Winch High Gear

112 941-7396 Mast Deploy

113 941-4736 |Track High Gear

113 941-7396 Mast Swing Right

113 912-3619 Horn

J13 941-7396 Mast Deploy

300




EI
>
-

-
0 WY RO B |

J!i,!g 43auuc00E8iann

E1H]

|
il
OGOPOP

Electrical Schematic

HG2200

301




Wire Harness
HG2200
B~
LEFT REAR TAIL LIGHT
PIN WIRE COLOR
1 51 WHITE (@)
2 80U BLACK
2 62 WHITE
LEFTRUNNING LIGHT
PIN WIRE COLOR
1 61L WHITE
2 80AB BLACK

LICENSE PLATE LIGHT
PIN WIRE COLOR
| Fo Yo}
2 80V BLACK

LT REAR RUNNING LIGHTS

PIN WIRE COLOR
1 61M WHITE
2 80AC BLACK

LT REAR RUNNING LIGHTS

lo o

COLOR | O O

PIN WIRE
1 61F WHITE
2 80W

BLACK

302




Wire Harness

HG2200

WORK LIGHT SWITCH
PIN WIRE COLOR
1 N/A PLUG
2 7 ORANGE
3 65 WHITE
4 N/A PLUG
5 N/A PLUG
6 N/A PLUG
7 N/A PLUG
8 N/A PLUG
? 80Q BLACK
10 N/A PLUG
WORK LIGHT
PIN WIRE COLOR
+ 65 WHITE
- 80T BLACK

GEES
SEFS)

303




Wire Harness

OUTRIGGER 2 UP

HG2200
OUTRIGGER 1 UP
PIN WIRE COLOR
1 20 WHITE
2 81A BLACK

PIN WIRE COLOR
1 92 WHITE
2 81C BLACK

OUTRIGGER 2 DOWN

OUTRIGGER 1 DOWN
PIN WIRE COLOR

1 21 WHITE

2 81B BLACK

PIN[ WIRE [COLOR
1 93 WHITE
2 81D | BLACK

£5,




Wire Harness
HG2200

HORN
PIN WIRE COLOR
1 48 WHITE
2 81N BLACK

RTREAR RUNNING LIGHTS

PIN WIRE COLOR
I 0 O I ] 61C WHITE
2 80R BLACK
RTREAR RUNNING LIGHTS
PIN WIRE COLOR
o ol —a e
2 80Z BLACK

RIGHTREAR TAIL LIGHT
PIN WIRE COLOR
OO o 1 61D WHITE
= 2 63 WHITE
3 808 BLACK

305

RIGHTRUNNING LIGHT
PIN][ WIRE | COLOR
| 61K WHITE
2 | soaa | BLACK
D-




HG2200

Wire Harness

g -

JOYSTICK
PIN[ WIRE [ COLOR
] 21D WHITE
2 33 WHITE
2-SPEED VALVE
PIN] WIRE | COLOR
] 45 WHITE
2 81E BLACK
TRACK HI-SPEED
PIN] WIRE [ COLOR
1 96 WHITE
2 81R BLACK

JOYSTICK ENABLE

PIN| WIRE | COLOR
] 24 WHITE
2 81H BLACK

E-




HG2200

Wire Harness

PANEL LIGHT
O PIN WIRE COLOR
o 1 60B WHITE
2 80L BLACK
REMOTE LIGHT
PIN WIRE COLOR
1 77 WHITE
2 81P BLACK
_@ POWER LIGHT
PIN WIRE COLOR
1 12J RED
-© 2 81l BLACK

307




Wire Harness
HG2200

BOOM JOYSTICK
PIN WIRE COLOR
] 8 BLUE
2 85 BROWN
3 46 WHITE
4 74 WHITE
e s

CABLE BACK UP
PIN WIRE COLOR
A 19 WHITE
B 80M BLACK
C 19 WHITE
D 80M BLACK
E 19 WHITE
F 80M BLACK

12V AUX
PIN WIRE COLOR
+ 19 WHITE
- 80M BLACK

DATA LOGGER CONNECTOR

PIN WIRE COLOR
1 3 ORANGE
2 17A WHITE
3 45A WHITE
4 82B BLACK

ESID CONNECTOR
PIN WIRE COLOR
A 3A ORANGE
B 17 WHITE
C 82C BLACK

308




Wire Harness

HG2200

PRESSURE SET SWITCH TWQO SPEED SWITCH WARM UP SWITCH THROTILE SWITCH

PIN | WIRE [ COLOR | [ PIN | WIRE [COLOR| | PIN | WIRE [COLOR| [ PIN | WIRE |COLOR
1 N/A | PLUG 1 N/A PLUG | 23A | WHITE | N/A PLUG
2 21B | WHITE 2 21C | WHITE 2 21A | WHITE 2 21E WHITE
3 42 WHITE 3 71 WHITE 3 25 WHITE 3 26 WHITE
4 | N/A | PLUG 4 N/A PLUG 4 N/A | PLUG - N/A PLUG
5 | NJA | PLUG 5 N/A PLUG 5 N/A | PLUG 5 N/A PLUG
6 | NJA | PLUG 6 N/A PLUG 6 N/A | PLUG 6 N/A PLUG
7 | N/JA | PLUG 7 N/A PLUG 7 72A | WHITE 7 N/A PLUG
8 | N/A | PLUG 8 N/A PLUG 8 N/A | PLUG 8 N/A PLUG
9 | NJA | PLUG 9 N/A PLUG ? 810 | BLACK 9 N/A PLUG
10 | N/A | PLUG 10 [ N/A PLUG 10 | N/A | PLUG 10 N/A PLUG

309




Wire Harness
HG2200

HOUR METER
PIN WIRE COLOR
+ 20A WHITE
- 80N BLACK

EMERGENCY STOP
PIN| WIRE COLOR
A 35 WHITE
B 39 WHITE
- 7 WHE M ODE SWITCH
= s HE PIN WIRE COLOR
] 73 WHITE
2 Fle WHITE
3 44 WHITE
4 N/A PLUG
5 N/A PLUG
6 N/A PLUG
IGNITION SWITCH 7 N/A PLUG
PIN| WIRE COLOR 8 N/A PLUG
1 4 ORANGE 9 N/A PLUG
2 1 WHITE 10 N/A PLUG
3 N/A PLUG
4 12J RED .
5 12 RED
6 N/A PLUG

310




Wire Harness
HG2200

PANEL/REMOTE STABILIZER 1 STABILIZER 2

PIN | WIRE | COLOR PIN| WIRE | COLOR PIN| WIRE | COLOR
1 N/A PLUG 1 N/A PLUG 1 N/A PLUG
2 21 WHITE 2 21H WHITE 2 211 WHITE
3 76 WHITE 3 50 WHITE 3 52 WHITE
4 N/A PLUG 4 50A WHITE 4 52A WHITE
5 N/A PLUG 5 8A BLUE 5 8B BLUE
6 N/A PLUG 6 N/A PLUG 6 N/A PLUG
7 N/A PLUG 7 N/A PLUG 7 N/A PLUG
8 N/A PLUG 8 N/A PLUG 8 N/A PLUG
? N/A PLUG ? N/A PLUG 9 N/A PLUG
10 N/A PLUG 10 N/A PLUG 10 N/A PLUG

~

?IH1 LN
= R
—||—||—é
Pam;
SN
RNy

P (3

_L\_|
2 S
n‘\r ) (Egh]

311




Wire Harness
HG2200

312

LIGHT SWITCH

PIN[ WIRE [ COLOR
1 N/A PLUG
2 22 WHITE
3 60 WHITE
4 N/A PLUG
5 N/A PLUG
6 N/A PLUG
7 N/A PLUG
8 N/A PLUG
9 N/A PLUG
10 N/A PLUG

LIGHTMODULE

PIN] WIRE | COLOR
1 27 WHITE
2 30 WHITE
3 3 WHITE
4 32 WHITE
5 70 WHITE
6 34A WHITE
7 35 WHITE
8 14 WHITE
9 36 WHITE
10 37 WHITE
1 38 WHITE
12 82A BLACK




Wire Harness

HG2200
MAIN FUSE BLOCK

PIN WIRE | COLOR | PIN WIRE | COLOR | PIN WIRE | COLOR | PIN WIRE | COLOR | PIN WIRE | COLOR
AA-1 BUSSEDTO L1 A-1 13 | WHITE | 81 13 WHITE | ¢-1 N/A PLUG D-1 BUSSEDTO L2
AA-2 BUSSEDTO L1 A-2 14 WHITE | B-2 16 | WHITE | C-2 N/A PLUG D-2 27| WHITE
AA-3 BUSSEDTO L1 A-3 15 | WHITE | B3 15 WHITE | c-3 N/A PLUG D-3 BUSSEDTO L2
AA-4 BUSSED TO L1 A-4 N/A PLUG B-4 107 | WHITE | C-4 N/A PLUG D-4 28 | WHITE
AA-S BUSSED TO L1 A5 17 | WHITE | B-5 N/A | PLUG c-5 N/A PLUG D-5 BUSSEDTO L2
AA-6 BUSSED TO L1 A-6 18 WHITE | B-6 N/A | PLUG C6 N/A PLUG D-6 N/A | PLUG
AA-7 BUSSED TO L1 A-7 19 WHITE | B-7 N/A | PLUG c-7 N/A PLUG D-7 BUSSEDTO L2
AA-8 BUSSED TO L1 A-8 20 | WHITE | B8 N/A | PLUG c-8 N/A PLUG D-8 N/A | PLUG
AA-9 BUSSEDTO L1 A-9 21 WHITE | B-9 18 | WHITE | C-9 N/A PLUG D-9 BUSSEDTO L2
AA-10 | BUSSEDTOL1 A-10 22 WHITE | B-10 108 | WHITE | C-10 N/A PLUG | D-10 29 | WHITE

1 10 WHITE L2 82 BLACK

O AAA C E’\ (@
100 000!

@)
N

200
300
1 0]@)
sO0O
OO
Q0O
sQO
QO

1000

AA A

313




Wire Harness
HG2200

| EDTREMOTE
> [PIN]  WIRE COLOR
[ (77670 | A
H{e9)) BIIE 84G BLACK
\N— 3 12G RED
N 4 58 WHITE
5 59 GREEN
EDTRECEIVER
—_ |PINT WIRE COLOR
(AN 1 N/A
[ i/ OO\ | L
(G ) | 2 84F BLACK
\\O O/ /A
N~/ /)| 3 12F RED
NG - 4 51 WHITE
5 53 GREEN
EDTCONTROLLER
_——_ [PIN]T WIRE COLOR
7N\ N/A
[ W (CON\Y
(o)) |2 84E BLACK
NS~~~/ /| 3 12E RED
N 4 54 WHITE
5 55 GREEN
M-

314




Wire Harness

HG2200

CAN DIAGNOSTIC PORT

COLOR

RED
BLACK

YELLOW

GREEN

PLUG
PLUG
PLUG
PLUG
RED

WIRE

12K
84J
49A

47A

N/A
N/A
N/A
N/A

12L

PIN

315




Wire Harness
HG2200

RECEIVER 30 PIN

PIN WIRE COLOR | PIN WIRE COLOR
Al 24 WHITE F1 96 WHITE
A2 77 WHITE F2 N/A PLUG
A3 76 WHITE F3 N/A PLUG
B1 N/A PLUG Gl 45 WHITE
B2 12C RED G2 N/A PLUG
B3 N/A PLUG G3 57 YELLOW
Cl 12D RED H1 78 WHITE
Cc2 848 BLACK H2 N/A PLUG
c3 84C BLACK H3 56 GREEN
DI 97 WHITE J 48 WHITE
D2 5] WHITE J2 84D BLACK
D3 53 GREEN J3 N/A PLUG
El 98 WHITE K1 103 WHITE
E2 498 YELLOW K2 104 WHITE
E3 47B GREEN K3 N/A PLUG
O (A,
K O \_/O I
Q00
Q000 ¥
000
"~
« K@ o
000
Q00 p
Q00O
q QOQ )
KO ':)'\ui/x
-0-

316




Wire Harness

HG2200
CONTROLLER 18 PIN
/7 =\ |PIN]  WIRE COLOR | PIN WIRE COLOR
g gg;_,\ﬂf P | Al 49C YELLOW | DI 34 WHITE
] ‘z;f[; [ A2 26 WHITE D2 87 GREY
Lj = A3 44 WHITE D3 88 GREY
a ( ) P[B8l 47C GREEN | EI 70 WHITE
;[ —— B2 | N/A PLUG E2 N/A PLUG
j E‘r{(- L[ B3 73 WHITE E3 89 GREY
d OO0 Hla] wa PLUG | FI 107 WHITE
N 27 e 16 WHITE F2 N/A PLUG
ca 108 WHITE F3 N/A PLUG
CONTROLLER 30 PIN
PIN| WIRE COLOR | PIN WIRE COLOR
- ~ Al 12A RED Fl 90 WHITE
’/%O Q C% A2| 84 BLACK | F2 23 WHITE
g 88:§ 2 A3 8 BLUE F3 25 WHITE
2 = B 128 RED Gl 106 WHITE
886 B2 | 8aA BLACK | G2 99 WHITE
E B3 85 BROWN | G3 50 WHITE
q @ 5 [ C1 79 WHIE | HI 91 WHITE
060 C2 54 WHIE | H2 100 WHITE
olelol = 33 WHIE | H3 52 WHITE
OO0 || D1 72 WHITE J 92 WHITE
‘Relele b D2 55 GREEN | J2 101 WHITE
\ OO )y D3 74 WHITE 13 1 WHITE
N~/ | E 105 WHITE | KI 93 WHITE
E2 42 WHIE | K2 102 WHITE
E3 46 WHIE | K3 71 WHITE
Pl

317




Wire Harness

HG2200
MAIN FUSE/RELAY
PIN WIRE COLOR
I 1B RED
A 81Q BLACK
B 78 WHITE
c 10 WHITE
D 7 ORANGE
_M_

318




Wire Harness
HG2200

FUEL PUMP
PIN WIRE COLOR
| 208 WHITE
2 80F BLACK

319




Wire Harness
HG2200

COMP/LS VALVE

PIN WIRE COLOR
1 79 WHITE
2 81L BLACK

320




Wire Harness
HG2200

UNITLIGHT 2
PIN WIRE COLOR
1 60C WHITE
2 80l BLACK
UNITLIGHT1
PIN WIRE COLOR
1 60D WHITE
2 80J BLACK

WARM UP SOLENOID
PIN WIRE COLOR
1 12 WHITE
2 81M BLACK

321




Wire Harness
HG2200

RIGHT TRACK SOLENOID
PIN WIRE COLOR
1 102 WHITE
2 88 BLACK
3 88A BLACK
4 101 WHITE

LEFT TRACK SOLENOID

322

BlWIN[—

Wl [PIN] WIRE | cOLOR
=\ | 1 100 WHITE
S <A 2 87 BLACK
> )| 3 87A BLACK
: ' 4 99 WHITE
SWING SOLENOID
PIN| WIRE COLOR
1 97 WHITE
2 81s BLACK
3 81T BLACK
4 98 WHITE

STOW/DEPLOY SOLENOID

L [PN]  wigre COLOR
SN BE 103 WHITE
VIIE 817 BLACK
J| 3 81Y BLACK
4 104 WHITE
CAPSTAN SOLENOID

PIN[  WIRE COLOR
105 WHITE

89 BLACK

89A BLACK

106 WHITE




Wire Harness
HG2200

OIL FILTER SWITCH

PIN WIRE COLOR
1 14B WHITE
2 38 WHITE

TANK TEMPERATURE SWITCH

PIN WIRE COLOR
1 31 WHITE
2 82D BLACK
3 N/A PLUG

323




Wire Harness
HG2200

THROTILE SOLENOID

PIN| WIRE COLOR

1 29 WHITE

\I:© 2 80G BLACK
-W-

GLOW PLUG RELAY
PIN WIRE COLOR
| ) ORANGE
2 80H BLACK
3 N/A PLUG
4 41 WHITE
3 34 WHITE

324




Wire Harness
HG2200

L N
(@@@| |
| |
L ==

ENGINE 4-WAY CONNECTOR ENGINE 8-WAY CONNECTOR
PIN WIRE COLOR PIN WIRE COLOR
] N/A PLUG 1 N/A PLUG
2 27A WHITE 2 36 WHITE
3 41 WHITE 3 20 WHITE
4 N/A PLUG 4 40 WHITE
5 39 WHITE
6 30 WHITE
7 32 WHITE
8 N/A PLUG

325




Wire Harness
HG2200

ALTERNATOR
:@ PIN [ WIRE COLCR
1 1D RED
STARTER
PIN| WIRE COLOR
1 1, 1D RED

BATIERY DISCONNECT

PIN

WIRE

COLOR

1

1, 1A, 1B

RED

326




Wire Harness
HG2200

327

ENGINE GROUND 1

PIN WIRE

COLOR

1

80, 80A

BLACK

ENGINE GROUND 2

PIN WIRE

COLOR

84, 84A,
84B, 84C,
84D, 84E,
84F, 84G,
84H, 84)

BLACK

ENGINE GROUND BLOCK

PIN WIRE

COLOR

81A, 81C,
81E, 81F,
81H, 81L,
81M, 81N,
810, 81P,
81Q, 81R,
81§, 81Y

BLACK

ENGINE GROUND 3

PIN WIRE COLOR
82, 82A,
1 | 82B, 82C, BLACK
82D




Wire Harness

HG2200

-AA-

O O

lo o

328

UNSWITCHED FUSE BLOCK RT FRONTRUNNING LIGHTS RTFRONTRUNNING LIGHTS
PIN WIRE COLOR PIN WIRE COLOR PIN WIRE COLOR
A 1A RED 1 61B WHITE | 61H WHITE
1 3 ORANGE 2 808 BLACK 2 80Y BLACK
2 4 ORANGE
3 5 ORANGE
4 6 ORANGE




Wire Harness

HG2200

-AA-

TRAILER HARNESS

PIN WIRE COLOR
1 80C BLACK
2 N/A PLUG
3 64 WHITE
4 S ORANGE
5 62 WHITE
) 63 WHITE

329

R SN

TRAILER RELAY

PIN WIRE COLOR
1 61 WHITE
2 80D BLACK
3 64 WHITE
4 é0 WHITE
5 22A WHITE

-AB-




Wire Harness

OIL COOLER FAN

PIN WIRE COLOR
1 28 WHITE
2 80A BLACK

OIL COOLER TEMP SWITCH

PIN WIRE COLOR
1 21J WHITE
2 23 WHITE

HG2200
-AB-
LT FRONT RUNNING LIGHTS LT FRONTRUNNING LIGHTS
PIN WIRE COLOR PIN WIRE COLOR
1 61G WHITE 1 61A WHITE
2 80X BLACK 2 80E BLACK

330




Engine Harness

HG2200
ALTERNATOR B
PIN | WIRE | COLOR L
] 21 | BROWN |
2 20 | LTBLUE
START SOLENOID
PIN | WIRE | COLOR
1| 24 BLUE
ENGINE 8-WAY
PIN | WIRE | COLOR
1 |Pwe| wA
3 20 | LT.BLUE
3 21 | BROWN
4 24 BLUE
5 25 RED
6 43 WHITE - m—
7 44 | YELLOW i -
8 |Pwc| NA = A

331

ENGINE PRESSURE SWITCH

PIN

WIRE

COLOR

1

44

YELLOW

ENGINE TEMPERATURE SWITCH

PIN WIRE COLOR
1 43 WHITE
2 “3 ORANGE

O O
FUEL PUMP SOLENOID
PIN | WIRE | COLOR
1 11 WHITE
2 25 RED
ENGINE 4-WAY
PIN WIRE | COLOR
1 PLUG N/A
2 11 WHITE
3 23 ORANGE
4 PLUG N/A




HG2200

Alarm

332




Alarm

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |04BH10 SCREW, 1/4-20x0.625 BHSC 2
2 |04FW-SAE |WASHER, 1/4" 2
3 |04TLN NUT, 1/4-20 TOP LOCK 2
4 |912-3619 BACK UP ALARM ASSEMBLY 1
5 1912-4225 RECEPTACLE, 2-WAY 1
6 [912-4226 LOCK, 2-WAY 1
7 1912-4227 PIN CONTACT 2

Not Shown:

Footnotes:

Notes:

ITEMS 4,5, 6, & 7 ARE INCLUDED IN 912-5087 BACK UP ALARM ASSEMBLY

333




Battery/Battery Disconnect Mounting

HG2200

334




Battery/Battery Disconnect Mounting

HG2200

Bom Part I
D No Description Qty Remarks
1 |04FW-SAE |WASHER, 1/4" 6
2 |04HH14 SCREW, 1/4-20 x .875 HHC - GR8 2
3 |O41LN NUT, 1/4-20 TOP LOCK 4
4 1912-1164 BOOT, STRAIGHT CLAMP 1
5 1913-0045 J-BOLT, 1/4-20 x 9.0 2
6 |913-7041 CABLE, POSITIVE BATIERY 1
7 1913-7057 BRACKET, BATIERY 1
8 1913-7303 BATIERY 1
9 |923-2227 DECAL, BATIERY DISCONNECT 1
10 |941-3058 CABLE, BATIERY, 4GA, 26" 1
11 (941-7496 BATIERY DISCONNECTHOUSING 1
12 (941-7497 SWITCH, BATIERY DISCONNECT 1
13 [941-7585 FUSE HOLDER, SEALED 2+2 1

Not Shown:

Footnotes:

Notes:

335




Lights
HG2200

336




Lights

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [941-7395 ASSEMBLY, LIGHT 1
2 1912-1019 GROMMET, OVAL TAILIGHT 1
3 |912-1024 GROMMET, 2.5" ROUND 3
4 |941-6944 LIGHT, LED 2.5 RED 2
5 1941-6945 LIGHT, LED 2.5 AMBER 1
6 |941-7408 LIGHT, LED 6.5 RED 1

Not Shown:

Footnotes:

Notes:

337




Lights
HG2200

338




Lights

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |912-1019 GROMMET, OVAL TAILIGHT 1
2 |912-4225 RECEPTACLE, 2-WAY 1
3 |912-4226 LOCK, 2-WAY 1
4 |912-4227 PIN CONTACT 2
5 1941-7408 LIGHT, LED 6.5 RED 1
6 |941-7696 LIGHT, 3/4" LED RED 1
7 1941-7492 LIGHT, LED CLEAR 1
8 [941-7493 LIGHT, LED GREEN 1

Not Shown:

Footnotes:

Notes:

ITEMS 2, 3, 4, & 6 ARE INCLUDED IN 941-7697 MARKER, 3/4" RED

339




Lights
HG2200

340




Lights

HG2200
Bom Part Description Qt Remarks
ID No P y

1 [912-1024 GROMMET, 2.5" ROUND 3

2 1941-6944 LIGHT, LED 2.5 RED 2

3 |941-6945 LIGHT, LED 2.5 AMBER 1

Not Shown:

Footnotes:
Notes:

341




Lights
HG2200

342




Lights
HG2200

Bom Part
ID No

Description

Qty

Remarks

1 |912-1024

GROMMET, 2.5" ROUND

2 |941-6945

LIGHT, LED 2.5 AMBER

Not Shown:

Footnotes:

Notes:

343




Interior Lighting

HG2200

344




Interior Lighting

HG2200

Bom Part o
D No Description Qty Remarks
1 [#08BH10 [SCREW, BHC #08-32 X 5/8" 6
2 |#08TLN NUT, #8-32 TOP LOCK 6
3 |[#8FW-SAE [WASHER, #8 6
4 104CB10 BOLT, 1/4-20 x .625 CARRIAGE 2
5 |04FW-SAE [WASHER, 1/4" 2
6 |O4TLN NUT, 1/4-20 TOP LOCK 2
7 |05CB12 BOLT, 5/16-18 x .75 CARRIAGE 2
8 |O5FW-SAE |WASHER, 5/16" 2
9 |[05TLN NUT, 5/16-18 TOP LOCK 2
10 (912-4225 RECEPTACLE, 2-WAY 2
11 |912-4226 LOCK, 2-WAY 2
12 (912-4227 PIN CONTACT 4
13 |941-6903 MOUNT, LIGHT 2
14 |941-7344 LIGHT, COMPARTMENT @&5.5 2

Not Shown:

Footnotes:

Notes:

ITEMS 10, 11, 12, & 14 ARE INCLUDED IN 941-7523 COMPARTMENT LIGHT ASSEMBLY

345




346

Control Panel Light

HG2200




Control Panel Light

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [04CB10 BOLT, 1/4-20 x .625 CARRIAGE 1
2 |04FW-SAE [(WASHER, 1/4" 1
3 |04TLN NUT, 1/4-20 TOP LOCK 1
4 |912-1024 GROMMET, 2.5" ROUND 1
5 1941-6902 MOUNT, LIGHT - CONTROL 1
6 |941-7506 LED, LIGHT 2.5 CLEAR 1

Not Shown:

Footnotes:

Notes:

347




Joystick Electrical

HG2200

348




Joystick Electrical

ITEMS 1, 2, 3, & 4 ARE INCLUDED IN 941-7535 VALVE, JOYSTICK, SINGLE

349

HG2200
Bom Part Description Qt Remarks
ID No P y
1 |912-3625 PLUG CONNECTOR 1
2 |912-3626 SOCKET CONTACT 2
3 |912-3627 LOCK 2 WAYPLUG 1
4 |941-7424 VALVE, JOYSTICK, DOUBLE DETENT 1
Not Shown:
Footnotes:
Notes:




Control Panel Side Electrical

HG2200

350




Control Panel Side Electrical

HG2200

Bom Part o
D No Description Qty Remarks
1 [#10BHO4F |SCREW, #10-32x0.25 BHSC 3

#10BH12 SCREW, #10-24x0.75 BHSC 4

3 |04BHO8 SCREW, 1/4-20x0.5 BHSC 3
4 104CB36 BOLT, 1/4-20 X 2.25 CARRIAGE 1
5 |04HH20 SCREW, 1/4-20 x 1.25 HHC - GR8 2
6 |O4TLN NUT, 1/4-20 TOP LOCK 1
7 |941-7436 CONTROLLER, HG2200 1
8 |941-7437 RECEIVER, HG2200 1
9 |[941-7516 WELDMENT, FUSE HOLDER 1
10 (941-7522 DECAL, FUSE HG2200 1
11 |941-7584 MINI FUSE PANEL 1
12 (941-7587 POWER RELAY MODULE, 70A 1

Not Shown:

Footnotes:

Notes:

351




Rear Electrical
HG2200

352




Rear Electrical

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [#8PPHO06-SS|SCREW, PAN HEAD, #8-32X.375 2
2 |#8ILN NUT, #8-32 TOP LOCK 2
3 |04BH16 SCREW, 1/4-20x1 BHSC 2
4 |04FW-SAE |WASHER, 1/4" 2
5 |04TLN NUT, 1/4-20 TOP LOCK 2
6 |912-1021 LAMP ASSY, LIC. PLATE 1
7 1941-7373 SWITCH, ON-NONE-ON SVR LIT 1
8 1941-7382 SOCKET, 12V FLANGED 1

Not Shown:

Footnotes:

Notes:

353




Main Fuse Panel
HG2200

(15—

@_ 3
y

(15

[20]

(15

[ 20 |

354




Main Fuse Panel

355

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-7661 FUSE, 15 AMP, LED 5
2 |941-7662 FUSE, 20 AMP, LED 3
3 |941-7663 FUSE, 25 AMP, LED 1
4 1941-7664 RELAY, 12V, 35A 3
Not Shown:
Footnotes:
Notes:




[




Relay
HG2200

Bom Part
ID No

Description

Qty

Remarks

1 |933-5045

FUSE, JCASE, 20A

2 |933-5047

FUSE, JCASE, 60A

Not Shown:

Footnotes:

Notes:

357




Unswitched Fuse Block

HG2200

1
=1 )
- o <
P
N o
|| —
™ @nw_”
1| <C
4[....!!]...]..... __ubw .ﬂ@w

358




Unswitched Fuse Block

359

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [933-5041 FUSE 10 AMP, LED 1
2 |933-5045 FUSE, JCASE, 20A 1
3 |933-5046 FUSE, JCASE, 40A 1
4 |941-7661 FUSE, 15 AMP, LED 1
Not Shown:
Footnotes:
Notes:




Track Aux Remote
HG2200

360




Track Aux Remote

HG2200

Bom Part Description Qt Remarks
ID No P y
1 |941-7372 SWITCH, (ON)-OFF-(ON) SVR 2
2 |941-7375 GANG PLATE, SVR 2
3 |941-7600 TRACK REMOTE, AUX 1
4 |941-7611 PLATE, REMOTE SWITCH 1
5 |M4FH10 SCREW, FHSC M4-0.7 X 10mm 4

Not Shown:

Footnotes:

Notes:

361




Notes

362




ACCESSORIES



ESID Kit
HG2200

364




ESID Kit

HG2200
Bom Part I
D No Description Qty Remarks
1 [912-5613 DRIVER/ROD ASSY 1
2 |912-5634 CABLE ASSY, CURRENT COIL 1
3 1912-5635 CABLE ASSY, VOLTAGE LIMITER 1
4 1912-5638 CABLE ASSY, ESID MAT 1
5 1912-5639 CABLE ASSY, ESID GROUND 1
6 |912-5650 BRACKET, ESID CABLE 1
7 [912-5658 STROBE LIGHT, AMBER 1
8 |912-5659 ALARM, ESID 1
9 |912-5617 TRANSFORMER, CURRENT - 10.5IN 1
10 |912-5618 ESID 2 MODULE 1
11 [912-5631 STAKE, VOLTAGE LIMITER 1
12 [912-5637 LUG, CABLE 1/0 1
13 [912-5653 MATT, EQUIPOTENTIAL BOND 1
14 {912-6037 BRACKET, HAMMER/STAKE STORAGE | 1
15 |941-6659 ESID MOUNT 1
16 (941-7471 HOSE CLAMP, 1" 1
Not Shown:
Footnotes:
Notes:

365




ESID Alarm
HG2200

366




ESID Alarm

HG2200

Bom Part Description Qt Remarks
ID No P y
1 [912-5659 ALARM, ESID 1
2 1941-6937 RR PANEL WELDMENT 1
3 |04CB10 BOLT, 1/4-20 x .625 CARRIAGE 2
4 |04FW-SAE |WASHER, 1/4" 2
5 |04TLN NUT, 1/4-20 TOP LOCK 2

Not Shown:

Footnotes:

Notes:

367




ESID Light

HG2200

368




ESID Light
HG2200

Bom Part
ID No

Description

Qty

Remarks

1 |912-5658

STROBE LIGHT, AMBER

2 |941-7494

WELDMENT, CAPSTAN ROOF

Not Shown:

Footnotes:

Notes:

369




ESID Module
HG2200

370




ESID Module
HG2200

371

Bom Part Description Qt Remarks
ID No P y
1 [941-7519 CONTROL PANEL WELDMENT 1
2 |#10FW-SAE |WASHER, #10 - GR5 4
3 |#10TLN NUT, #10-24 TOP LOCK 4
4 |04BH12 SCREW, 1/4-20x0.75 BHSC 4
5 1912-5618 ESID 2 MODULE 1
Not Shown:
Footnotes:
Notes:




ESID Mount
HG2200

372




ESID Mount

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [941-6410 CAPSTAN 1
2 |O5FW-SAE [WASHER, 5/16" 10
3 |05HH20 SCREW, 5/16-18 x 1.25 HHC - GR8 1
4 |05HH40 SCREW, 5/16-18 x 2.5 HHC - GR8 3
5 |05HH48 SCREW, 5/16-18 x 3.0 HHC - GRS8 1
6 |O5TLN NUT, 5/16-18 TOP LOCK 5
7 1912-5617 TRANSFORMER, CURRENT - 10.5IN 1
8 1941-6659 ESID MOUNT 1
Not Shown:
Footnotes:
Notes:

373




ESID Rod Storage
HG2200

374




ESID Rod Storage

HG2200
Bom Part Description Qt Remarks
ID No P y
1 [04CB12 BOLT, 1/4-20 x .75 CARRIAGE 4
2 |04FW-SAE [WASHER, 1/4" 4
3 |04TLN NUT, 1/4-20 TOP LOCK 4
4 1912-6037 BRACKET, HAMMER/STAKE STORAGE | 1
5 1941-6913 FENDER 1
Not Shown:
Footnotes:
Notes:

375




Notes

376




MISCELLANEOUS



SAE Bolt and Nut Torque Value Chart

Grade 5: UNC or UNF Thread

Size Coarse Fine
ft-lb N-m ft-lb N-m

1/4 6 8.5 8 11
5/16 13 18 15 20.5
3/8 25 35 30 40
7/16 40 55 45 60
1/2 60 80 70 95
9/16 90 120 950 130
5/8 120 165 145 200
3/4 210 285 240 325
7/8 320 435 350 475
1 480 650 560 760
1-1/8 700 950 780 1060
1-1/4 1020 1385 1100 1545
Grade 8: UNC or UNF Thread

Size Coarse Fine

ft-lb N-m ft-lb N-m

1/4 10 13 11 15
5/16 20 27 22 29.5
3/8 35 47 40 55
7/16 55 75 65 88
1/2 90 120 95 130
9/16 120 165 135 185
5/8 180 245 195 265
3/4 300 405 340 460
7/8 500 680 560 760
1 800 1085 920 1250
1-1/8 1180 1600 1340 1815
1-1/4 1720 2330 1900 2575

APPLY 242 (BLUE) TO ALL FASTENERS WITHOUT NUTS.

378




Metric Bolt and Cap Screw Torque Values

Size Class 4.8 Class 8.8 and 9.8 Class 10.9 Class 12.9

Lubricated [Dry Lubricated [Dry Lubricated [Dry Lubricated [Dry

N-m_[ft-lb |N-m [ft-lb [N-m |[ft-lb |N-m |ft-lb |[N-m |[ft-Ib |N-m |ft-lb [N-m [ft-Ib |N-m |ft-lb
M6 48| 35 6| 45 9f 6.5 11f 85 13| 95 17 12 15| 115 19( 145
M8 12| 85 15 11 22 16 28 20 32 24 40 30 37 28 47 35
M10 23| 17| 29| 21| 43| 32| 55| 40| 63| 47| 80| 60f 75 55/ 95| 70
M12 40 29 50 37 75 55 95 70| 110 80| 140| 105/ 130 95| 165/ 120
M14 63| 47| 80| 60| 120 88| 150( 110 175 130{ 225| 165/ 205/ 150{ 260[ 190

M16 100 73| 125 92| 190| 140 240| 175| 275 200{ 350{ 225| 320{ 240| 400| 300

M18 135 100 175 125| 260| 195 330| 250| 375 275 475| 350| 440f 325| 560| 410
M20 190| 140 240{ 180| 375| 275 475| 350| 530 400[ 675 500 625 460| 800| 580
M22 260{ 190( 330f 250 510| 375| 650| 475 725 540f 925/ 675 850| 625| 1075| 800
M24 330{ 250 425/ 310f 650| 475| 825| 600{ 925| 675 1150( 850| 1075| 800 1350| 1000
M27 490 360| 625/ 450( 950{ 700| 1200{ 875| 1350| 1000 1700| 1250| 1600 1150| 2000| 1500
M30 675 490[ 850f 625 1600| 950| 1650 1200| 1850| 1350 2300 1700| 2150| 1600 2700| 2000
M33 900| 675 1150{ 850( 1750| 1300| 2200 1650 2500{ 1850( 3150( 2350| 2900| 2150| 3700| 2750

M36 1150| 850( 1450| 1075| 2250 1650| 2850| 2100| 3200 2350| 4050| 3000( 3750| 2750| 4750| 3500

Do not use these values if a different torque value or tightening procedure is given for specific application.
Torque values listed are for general use only. Check tightness of fasteners periodically.

Shear bolts are designed to fail under predetermined loads. Always replace shear bolts with identical property
class fasteners.

Fasteners should be replaced with the same or higher property class. If higher property class fasteners are used,
these should only be tightened to strength of original.

Make sure fastener threads are clean and that the threads are properly started. This will prevent them from
cross threading or galling when tightened.

Tighten plastic insert or crimped type steel locknuts to approximately 50% of dry torque indicated on chart.
Apply torque to the nut — not the bolt head. Tighten toothed or serrated type locknuts to full torque value.

LUBRICATED means coated with lubricant. DRY means plain or zinc plated without any type of lubricant.

379



Torgue Standards Hydraulic Fittings
O-Ring Boss Fittings

ASSEMBLY TORQUE (+10% -0)
DASH | NOMINAL | "o\ o 7¢ |FEMALE| MALE 1 oiNG ORING O-RING BOSS | HOLLOW HEX HEX HEAD
SIZE SIZE (IN) THREAD | THREAD BOSS
NON- ADJUSTABLE PLUGS
ADJUSTABLE
ft-Ibs ft-Ibs ft-Ibs ft-lbs
I.D. (IN) |O.D. (INY I.D. (IN) | , N-m | N-m | N-m | N-m
(in-1bs) (in-lbs) (in-lbs) (in-Ibs)
2 1/8 5/16-24 | 17/64 | 5/16 | 17/64 . - - - (30) 4 (85) 10
-3 3/16 3/8-24 | 21/64 | 3/8 | 21/64 - - - - (55) 6 (155) 18
-4 1/4 7/16-20 | 25/64 | 7/16 | 25/64 | 26 35 (180) | 20 | (120 14 22 29
5 5/16 17220 | 29/64 | 1/2 | 29764 | 30 40 30 40 | (@170 19 23 32
-6 3/8 9/16-18 | 1/2 o/16 | 1/2 35 46 35 46 34 46 29 40
-8 1/2 3/4-16 | 11/16 | 3/4 | 11/16 | 60 80 60 80 60 80 52 70
-10 5/8 7/8-14 13/16 7/8 13/16 100 135 100 135 100 135 85 115
-12 3/4 1-1/16-12 | 31/32 1-1/16 | 31/32 135 185 135 185 135 185 135 183
-14 7/8 1-3/16-12 | 1-7/64 | 1-3/16 | 1-7/64 175 235 175 235 175 235 175 237
-16 1 1-5/16-12 | 1-15/64 | 1-5/16 | 1-15/64| 200 270 200 270 200 270 200 271
-20 1-1/4 | 1-5/8-12 | 1-35/64 | 1-5/8 |1-35/64| 250 340 250 340 250 340 250 339
-24 1-1/2 1-7/8-12 | 1-51/64 | 1-7/8 | 1-51/64 305 415 305 415 305 415 305 414
-32 2 2-1/2-12 | 2-27/64 | 2-1/2 |2-27/64| 375 510 375 510 375 510 375 509
O-Ring Face Seal Fittings
ASSEMBLY FLATS FROM WRENCH
DASH | NOMINAL | THREAD | FEMALE | MALE TORQUE (+10% -0) RESISTANCE (FFWR) | O-RING
SIZE SIZE(IN) SIZE THREAD | THREAD (PRIMARY METHOD) | (SECONDARY METHOD)
I.D. (IN) |O.D.(IN)} ft-lb N-m TUBE SWIVEL & 1.D. (IN)
NUTS HOSE
-4 1/4 9/16-18 1/2 9/16 18 25 1/2 3/4 5/16
-6 3/8 11/16-16 11/16 | 11/16 30 40 1/2 3/4 3/8
-8 1/2 13/16-16 3/4 13/16 40 55 1/2 3/4 1/2
-10 5/8 1-14 13/16 1 60 80 1/2 3/4 5/8
-12 3/4 1-3/16-12 | 1-7/64 | 1-3/16 85 115 1/2 1/2 3/4
-16 1 1-7/16-12 | 1-23/64 | 1-7/16 110 150 1/2 1/2 15/16
-20 1-1/4 1-11/16-12 | 1-19/32 |1-11/16 150 205 1/2 1/2 1-3/16
-24 1-1/2 2-12 1-59/64 2 230 315 1/2 1/2 1-1/2

Ensure the threads and sealing surfaces are free from nicks, burrs, scratches or any foreign material. Lubricate
the o-ring with a light coat of oil. To tighten adjustable o-ring fittings, hold the fitting and tighten the nut. To
tighten non-adjustable o-ring fittings, tighten the fitting. When tightening together fittings with dissimilar
coatings, torque to 115% of maximum recommended torque value for a given size.

380



Torgue Standards Hydraulic Fittings

Pipe Fittings

Nom. SAE : : Threads Turns from

Dash Size Fractional Size per Inch Finger Tight
2 1/8 27 2-3
4 1/4 18 2-3
6 3/8 18 2-3
8 1/2 14 2-3
12 3/4 14 2-3
16 1 11-1/2 1.5-2.5
20 1-1/4 11-1/2 1.5-2.5
24 1-1/2 11-1/2 1.5-2.5
32 2 11-1/2 1.5-2.5

NOTE: Apply sealant/lubricant to male pipe threads. The first two threads should be left uncovered to
avoid system contamination Screw pipe fitting into female pipe port to the finger tight position. Wrench
tighten fitting to the appropriate turns from finger tight (TFFT) shown in table above, making sure the tube
end of an elbow or tee fitting is aligned to receive incoming tube or hose fitting.

381



@ A CHARLES MACHINE WORKS COMPANY



